P
®]
bl
o
1]
.
T
)
O
«©
Q
(=
o]
O
4
4
4

Parts Catalog




PRICE $1.00

NOTE:

444 COMPACT TRACTORS
Parts Catalog No. B1135

Ken Cook 2500 5.70 '

This Parts Catalog replaces the previous issue No.
B1135 which is obsolete and should be discarded.




)



CASE 444 COMPACT TRACTOR

SERIAL NUMBER

"TRACTOR MODEL AND

|ENGINE MODEL, SERIAL AND
\SRECIFICATION NUMBER

i

TRACTOR MODEL DE%@ONS ENGINE MODEL DESIGNATIONS
NS
444 TRA C 15966 K321 AS ENGINE
(ON

SERIAL NUMBERS

When using this catalog, notice the reference to serial
numbers of various components noted here and listed in

the ""description'’ copy. By reéferring to correct serial num-
bers, proper parts identification will be assured, - i




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

iHlustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders shouldplainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative tha
pages be inserted

revised Parts Book
their respective.

Parts Books as & \\' received. Failure
to do so will le Konfusion and defeat the

purpose o% 7

iIndented Descript

Indented patts in the descriptive list areapart of t
The quantity shown in the ""Number Required" co

e ing assembly or sub-assembly.
e number, of parts used on a ma-

chine except where parts are'indented in descripti thls case the quantity shown is the

number required for the preceding assembly or sembly.
REF. PART NO. PTION REQ'D
A 55159 CYLINDER ~(“' ear steering . .........ccc000 00 1
28 A 56208 -rearcylinder . . ... .............. 1
29 A 55956 . \/’ djusting, socket assy . . . . ...t e e - 1
30 A 55957 Socketball. . . oo s o ST B S S E0E . 8 2
31 A 56210 2RING -socket . . . ... ... e 1
32 A 56209 AT = SOCKet SPring. . v « cviw s v oo aio o o o s-sim ore e 1
33 G 45175 DAEMP ASSY - SoCKet @SSy . . v v v v v v v v vt e h e e 1
16- 836 Q BOLT - 1/2" x2-1/4"N.F.heX. . .« o v v e v v v onnens 1
34 132- 104 IN - cotter, 3/16" x3". . .. ....... e Bt b 8 B B 1
35 A 55889 STUD - ball,socket & cylinder ... .......cc.cceee-. 2
36 13- 410 BOLT=ol/4 o058 NoCohex o i s, amms e e =0, 4
37 92- 4 LOCKWASHER = 1/4"SAE . . . ov isviiivie amoe s tivvs 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and ""Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.




Air Cleaner: « s s s s o o6 o 0 o s
Battery. . . .
Breather, Crankcase. . ... ..
Camshaft .......
Carburetor ..... R

e e 060 6 8 0 @ 0o @ 0 o

ConnectingRod ...........

Crankshaft. . . c o c e 0 o0 0o v
Cylinder Block. . c ¢ s o e o =« .
Cylinder Head ...cccc0 00«
- Electrical System . « « « o 6 0 o »
Engine Block & Attaching
Partsc.see:iwss

Exchanger, Heat. .. ... ... .
Exhaust System . .........
Fan .....

Axle, Front « « c oo o o oo 00 oo
Axle, Reare « e e e oo o oo oons
Baffles & Shrouds . « « « « A
Brakes ¢ e e o s 00 0o
Decals . ceoeoeooscoocs 5
Electrical System . . . ... (-7
Fenders. . . . .
Frame. ..« oo oo’
Grille . s 5 o u% 6eis o 5 @
Hiteh < cnw v o8 s an oo e s
HOOH:: 5 o5 5 o oo 0w aite
HydrauliCS.: ¢« « e e e e e e o 000
Coupling, Pump Drive . . ..
Hoses, Lines & Fittings | | |
Motor, Hydraulic Drive , , ,
Valve, Control . . . o 00 s

ALPHABETICAL INDEX
ENGINE SECTION

444 444
Page Page
co B8 d o000 5 Filter, Breather.......... s @ s w @ s s er T
o o e e e 549 Flywheelo e e c e o o000 L R T, ) 1l
S Fuel Strainer .« .. .ccoceeeeesecoecoccscss 16
....... o0 e 0T Fuel Systeme « « c e c e e ccococsoccsocosssll
....... . 15-17 Gasket Kits «ow von s was s sow o s ans o« ems nll
R el A S o 9 GOVErnor. . « e« e o o o o » wim e v e G wieiie e % abis e e 19
O N L R ¢ MUFFLET s e s 5.5 515 5 sSalin s v eiis s & sie s o eiie & ol O
RS SR SR 1y | Oil.Pal . ossis a s s sa’'o = » o & ere ¢ W s we e @ Ll
T S R ) | PiStON . oo e T s s o v hte & @ e s @ se s v e e e 9
ecessess 49-51 Pulley, Clutch .. sk s e e weeew e D21
Spark Plug. ... . S N\e Peis 5 5 OB G0 D Boon 3 49
s v wees e 1113 Starter ..... 576 % St R e B ale wAs 53
SN o100 00 Ol G Tank, Fuel. . .15
ceeeieanco B ThrotueLm% ....... e o iR 19
300 00 o Ol L] Valve \ b %6 & wel e SER S e wiiele a8 e iniie 7
N

BASIC@/'X\9 R SECTION

ce e @)Q 31 Hydraulics (Continued)
.+ 37 Valve, Control Linkage « s e e« o oo oo oo o4l
- .....15 ImplementLift.... ..... Gl e e eiie el 5 e « 57
%......35 InstrumentSes o c s s s 606 s 6 00 o e e e . 49-51
e oo« 53-55 Model D10 Wheel Weights < e c o e e e o o0 e o1
o vitsie w of 49-51 Model F11 Shaft Drive PTO -« ¢ c e ¢ e e o s o o« =69
.......... 29 Model F18 Counterweight Brackets « « « « ¢« o « 69
aletlel s feoe o st B2 Model F24 Sleeve HitCh e ¢« e c e c e e 0 e e o0 a0 67
T e . ¥ | Model F26 Three Point Hitch ¢ « ¢ ¢ ¢ c o . «63-65
el 10 & site = w7eiie WO Model F27 Three Point Hitch Adapter. ... .. .65
....... s o0 22 Model F30 Hydraulic Lift. c c ¢ o ¢ c ¢ o 0 o o = o057
st s o arie e s BOT Pulley, Clutch « e e o v e e v v oo eeeessasald-21
s oo eoes 43-45 Seat, Operator's. - « o o ¢ o« 6 0 s e st See 18 00
e e s BT ROD Steering Wheel & GEAT .o cooooooosooss«d3
cesensos 39-47 TAIlIEAND & v e & o166 6 e s 5 siia s w s we Ol
ceosesse 43-45 TOOT BOX 6 0 ¢ wiv. o aiisiis o wis n o oih 6 8 mie o s 0050
| TransmiSSion. « « « e e c e oo oo oooossesssadl
Wheels, Front & Rear ¢« o e c s e oo ooooosos o3l







CASE 444 COMPACT TRACTOR

REF. PART NO.

1 KOA235100
2 129- 409
3 KO 275341
4 NSS

5 A 70090
6 NSS

7 177- 94
8 195- 512
9 192-- 18
10 KOA 536
1 Cc 12071
2 C 10372
3 61- 510

Printed in U,S.A.

AIR CLEANER

DESCRIPTION
AIR CLEANER ASSEMBLY ¢ ¢ -« P .
NUT - wing 3/8" NC ¢ ceeoceeoceacns 5 oo
GASKET - 2irhorn ccce e e cooocooecocscs s s
COVER - air cleaner (Order KOA235100) . . ..
ELEMENT - air cleanere c c e e s e e s s s 0 0 0 o«
BASE - air cleaner (Order KOA235100)c « o « « -
SCREW - fillister head #10 X 5/16" NF c e « « « « «
WASHER - plain 3/16"......... ....... sis e e
LOCKWASHER - 3/16"c e e c o oo ccoocecoccas
WASHER-copper.......... ........... .

EXHAUST SYSTE

MUFFLER - exhaust ... ..
GASKET - exhaust pad . . . @ ........ .

SCREW - 5/16" x 5/8" SO head s m = we = 5 -

e

----------

April 1970

00 O QO b b et b ek ek




e S




RE¥. PART NO.

=00 -10 U D)

= O

12
13
14
15

17
18
19
20
21
22

24
25
25
26
27

25-
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
KO

104

4
275220
275143
231032
235048
235118
235117
235047
235631

CASE 444 COMPACT TRACTOR
CRANKCASE BREATHER

DESCRIPTION REQ'D
NUT =41/ 4 NCTHEX o o sie s & oto woigiie o o 8% 5 8 6 % & 616 & % 8.6 % & 4 1
LOCKWASHER = 1/4" ¢ ¢t ¢ e ottt o eeeocsonnananasannns 1
STUD - valvVe COVEI * » ¢ « s 0 o o 6 06 05 0006060 c6seeososococoesossse 1
COVER: = TVALVE v s 5 v i% 5 ¢ 6.6 % & 81000 o a0 6 0 o 0 sioese sossss 1
SEAL - breather « c « ¢ c ¢ 6 e 0o @ R ) o S il
GASKET - breather plate « ¢ « ¢« e ¢ « ¢ o o« o & amwiie s e et @7 e e 8 1
FILTER - breather .. ..ccceccveos. AP~ OO SR |
BAFFLE - breather . « « « ¢ ¢« & S e e W W % § S 6 W eudi e B e b E e 1
REED - breather « ¢« ¢ c e c o 0000« Sl W s W e e W e B @ 95 B A 1
PLATE -breather « o c o c ¢ ¢ 0 s « eilttis w site 5w S s e eils BT |
GASKET - valve COVET ¢ o o o o o« S50 % oo e & eive T 1

275144

235838
235582
230170-8
235007-8
235011
235168
230020
240013

KOA235327

NSS
NSS

KOA235646

KO
KO
KO
KO
KO

2327170
275066
275067

Printed in U,S.A.

CAMSHAFT AND VA

VALVE-exhaust.........@... ......... ois W W W % 1
VALVE - intak€e o ¢ o « o = N o in” S e L, 1
INSERT - exhaust valve N U e 1

GUIDE - valve. . . . . . @ : -
SEAT - valve sprin, 2 s 5 e ene mis m eheis L T 2

SPRING - valve .

ROTATOR - va rhished in paigs only) « « e e e e e e 0 0o ee .. 2
LOCK - valv W ete w8 e e e % alerss o1 % 5 hile) ahens .2
LIFTER ASSEMBEY...... o ot B s e s s le e g e e 2
CAJUSHNE & v.s o shein 5% wiis 5.5 5158 & & 9156 % Bita = » 1

..... sln » 5l o sifevia is s a1's'iel m¥site)'S 4 osieliss e sike m e il

ASSEMBLY . v oo s s diamsiv e ™ s T . . 1

G - actuating « o e 0 00 o siD 8w et @ WL eiie mie st e el e

LR - camshaft, .005" ............. o sie s el a s UAR
- camshaft, 010" ......... i ndie o sie w o sie e eiee JAR

535053 (FSNBEN - CAMSNALE + o o n s v s s wss v v e ws v s AR b 1
2302% NSERT - intake valve seat « e c e c o c c c e c s s s c e noooocsoasl

<

April 1970






WO =-J0 U WK

CASE 444 COMPACT TRACTOR

CRANKSHAFT,PISTON — CONNECTING ROD
REF. PART NO. DESCRIPTION REQ'D
NSS PISTON AND ROD ASSEMBLY (Std, size)s = e« o« R 1
KO 236763 RING SET - piston (For oversize, see item 16)s e s e o e o oo o]
NSS RING - top compressions « « » - - - e cceocoocosocococoe s ]
NSS RING - 2nd compression (Includes expander) « ¢ e o e o s o o 1
NSS RING - 0il (Includes expander). « « « « « « o000 Ga A R 1
KOA236631 PISTON ASSEMBLY (For oversize, see item 15). e e s e e e s oo 1
KO 235811 RETAINER - piston pin s c c e c e e o e e 0 0o SLath s sl .2
KO 235803 PIN - piston. ... . e £ Sae e e ae s wes s 1
NSS PISTON w4 sraes o e e v e e 0/ T o 0T 550N o ceol
KOA235828 CONNECTING ROD ASSEMBLY (For undersize, see item 18) .. .1
KO 235003 WASHER - special o oooeoos s o s e e e «.2
92~ 6 LOCKWASHER - 3/8" v v covonss sl G v d o s eeie @ 8 2
KO 236611 SCREW - cap, connecting rod . .. .. A
NSS ROD - connecting « c e c e e o c 00w R RN ol
KOA236633 PISTON ASSEMBLY - ,010" oversiz ke aes W e e o ate e e b
KOA236634 PISTON ASSEMBLY - .020" oversij o 3 wisiis W siieji s s iatiae’s 1
KOA236635 PISTON ASSEMBLY - .030" ovepsi e ol |
KO 236764 RING SET - piston .010" oversi SR R R R e |
KO 236765 RING SET - piston .020" ove s e L taife W 6w @ & s o1
KO 236766 RING SET - piston .03Q\oyersizé .....c... si%e, ‘o wie)ios ol ofts el
KO 235868 PIN - piston .005" over Oty wmt Bl 0.0 S8 0 G50 0.0 I |
KOA235828-10 CONNECTING ROD Y - 010" undersize « c e e o e o0 .ol
KOX 379-6 OIL SEAL - crank BYT 5 st e i & el e w st W 8 eLie e 1
40035 BEARING - cra A1l 5 s6 & o SorniE e B o sleiwie sl w @ sieTel e 2
W 5063-S KEY-1/4"S (Pump COUpling) « « e e o e oo s v evonen oo il
KOB237034 CRANKSHA o™ olet el ah o et inize o o: Siis o o} BlE8 L h s $1% % 4 e T e e e 1
A 27001 3/16" x1-3/8" (Flywheel) « « e o ¢ « « - o wiae w1
KOX271-30 OIL shaft front . . . . . & el e B o=l o Wet |
KOX 25-88 W R o1 e 5 et u] EE" o aival 6 =y stialiel el ia ) W 6 lie BleN BheTaR o e i e ]
KOX119-14 3cial Marsden 5/8" NF:c ccsascssanonsswsssassl
C 15060 = external 1/27 ID sw o wss sos s o0 56 s v oxs §oee w 2
KO 236504 Ri- 0207 s o o aiis 0 s oo o o sn = o o0 e S S 2
KO 236509 ER - 005" ¢ et cecsaoasssscseseasosnsssssssasUAR
KOA23650 /EAR ASSEMBLY - counter balance . « « c e o c e c e o oscoesoeed
KO 23 @ BEARING - gear assembly o o c c e o e e e s coaocoococccsssl
% SPACER - .010" . ..ccecececnen SIS = PO S e as 2
SHAFT - counterbalance stubDe s c e e s s 6 6 6 s 0 c 666 06806000 ees 2

Printed in U.S.A,

April 1970







CASE 444 COMPACT TRACTOR 11

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
1 175- 464 SCREW - #10 x 1" NC truss head Phillips e ccceccoccecccecesscdg
2 KO 235175 BOLT - cylinder head special (Length 2-1/2%)c « e e e e e e eeeee.
3 KO 270889 WASHER - cylinder head bolt ccccec oo .- ceeseccscccss 10
4 KO 236792 HEAD — CYIINAEY « « o s 0 ¢ s 0 o s'sis s s’ s 5 5 00 » sisio s oo w ool
5 KO 236705 GASKET -head ¢ e e c c oo o ccceocccosscccsns A |
6 KOA237107 DIPSTICK ASSEMBLY (used on models prior to S/N 9641001) —_—
7 KOB237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod assembly, camshaft, valves, bearings and
o 8 i) I R A e o o SR e ]
8 KOA237033-S BLOCK ASSEMBLY - cylinder, standard bore. e ..ccoccosee.l
9 KO 230170-S INSERT - exhaust valve ¢ o ccoocoocoosoocsosscccccsssl
10 KO 235007-S GUIDE =-ValVe. « « sious svaimiin o 50 s e nimiis s siatio s siniis s siels o o o
11 KO 230265-S INSERT - intake valve « e c c o c o coosoccocooosoccocsocesl
12 KO 237038 STATOR =alternator ¢ s icovvo o vssbvassnisssosssonss sl
13 41- 18 PLUG - eXpansion « « e « e e o e oo oo« e w e w S @0w ete e s .l
14 113- 206 BOLT - 3/8'" x1-1/4" NC hex plated=(c \\¢ e c e c o eecocccoccod
15 192- 21 LOCKWASHER - 3/8" plated .« « « e \\e Ny ceccoccccocccsssssd
16 KO 235025 GASKET-camsha_ftcover..... A T
17 KO 235026 COVER - camshaft gear . -+ INE=/5 <o, ot wi 0wl w1 talie B wiem e wleiene o o L
18 192- 19 LOCKWASHER - 1/4' plated o ailaiel e UEs euEinie simie g seie w wie D
19  113- 6 BOLT - 1/4"x1/2" N Qig e eeeoccscecnnnns wws
20 KO 235353 GASKET - oil pan . . N s 8 e S e G e dieels e wnaiee sow L
23 KO 235950 BASE - oil pan . . e e ae et emis s sija e, sUieTie (s e siiaiie w et afl
24 192- 21 LOCKWASHER - 3/8 AR R dn nan At enoaooas oo o é
25 113- 207 BOLT - 3/8" x xplated.......................4
26 C 14399 PLUG - 0il drf@se o « « = « o i o i Bl e 1 Sresibe it
27 KOX 379-6  OIL SEAL haftrear.........................1
28 40035 BEARING ARShaft DALl diaers ii s 6 a6 o6 065 s o056 & 6% o & o e D
29 KO 235757 n))bearing plate .312" ¢ e e c e et e et es el
29 KO 235070 G 'm,.OlO"............................UAR
31 KO 236488 DEATING e a% o o BHavs alaris o siaye 3 506 9 st sishe 5 ol o5 snel
32 192- 21 WASHER =2/ 0" Plated « s » toi s s & & b s 5om w5 asns wle s w4
33 113- 207 = 3/8M:x 1" NEC Plated o o sioke = siteis siove s shaieo & sis mhs ..4
34 KOX 271 IL SEAL - crankshaft front ¢ o e c e e o e cccocecoocoocccaccsel
35 KOA23700@ YWHEEL ASSEMBLY » sv e o' o4 ossthes s 5 50 5 5455 s 55 o dfoal
KO 23 GEAR =~ TING . & o s 5% site s o siia o o siieidin oo oTa'd o mbien s ool
36 195- WASHER - special, plated 21/32" ID x 1- 3/8" ODx1/4".......1
37 K 14 NUT - special Marsden 5/8" ¢ e ccecececocoosccccsecssssl
38 C 4 DIPSTICK ASSEMBLY (used on models S/N 9645101 and after) R |
39 A 365 WO RING: = AIPSTICK v aiie 0 570k o o siis » 5s s s & siis s o siis s o o0 noid
42 KO 235748 STRAP = JiftiNg: o o o s« & ¢ e a5 aw & oo & 36 o $00.7 5.5 58 & stae s ol
43 C 14398 NIPPLE - oil drain extension « .. ceccooseceeccecoocsccscos 1
44 C 14906 GASKET - plug,0il drain ¢ « e e s c o s 6 e o6 s s o e s sssosossce 1
45 KO 237395 KIT - engine gasket and s€al. c s oo e oo ecosocosocososocccs 1 ]
46 KOX271-30 SEAL - crankshaft front ofls«'s « 2s vsss 3 sen s drswoms s 1 |
47 KOX 379-6 SEAL ~cFankdhaft TeatiBil0s o v o0 o » v suwboste sio » & swiosy o el !
48 B 59393 GASKET - fuel strainer bowle « s e e 6 e e 0o a e s oo ooosocosoosss 1 |
49 KO 220174 GASKET - breaker COVET « o e e o s s 6 06 e s oo oooassoaasasas 1l 1
50 KO 235048 GASKET - Dreatherl s o o o0 o o ais 0.0 a0 0% s o o a0 s & siwioe sis s 1 *
51 KO 275144 GASKET = valve COVEI ¢ e s o o o 0 s s s a s 0 s s s 00 oococeaocssss 1
52 KO 235025 GASKET - camshaft gear COVer« e ceoececococococossoccsca 1l
53 KO 235353 GASKET:  ~ 011 PAN « s.as s s s s ainbe aisis s o sio s o 6is o s sie s o ais’s "1
54 KO 235757 GASKET - shim, bearing plate, 010" ¢ c s c e ccoccoccoccscos B
54 KO 235070 GASKET - shim, ,010". . cccceecoocasoacacsccossss UAR
55 KO 237306 GASKET - cylinder head «cccccoccocoocsosoosococssocass l
56 A 72108 GASKET - fuel pump flange o« ceecceooocoooessoosossocssss 1
57 A 72100 GASKET - carburetor flange « « e e e e s s e oo s s s o e o s s soossa 1
58 KO 231032 SEAL - breather« ¢ v« s o o0 5 ¢ 616 5 ¢ 06 6 ¢ s:i0.0 & o0 s o siie a7 siie o]

Printed in U.S.A. April 1970




12




CASE 444 COMPACT TRACTOR 13

ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. DESCRIPTION } REQ'D
59 KO 275341 GASKET - carburetor air hormn., . . c v o o v o o o o o oo ooenon. 1
60 KO 235057 GASKET - oil pan (Not used on thismodel). . ... .. ....... 1
61 173- 221 SCREW - #10x 7/16" rd. hd. machine . . o o v oo o v e vvennenn.. 3
62 193- 26 LOCKWASHER - #10 internal tooth . . . v vt o oo o o oo v o e oo e 7
63 KOA236960 PILLER TUBEL & i s v oo ms o Se o sm i m e o 5 s i e ot s o 1
64 KO 237064 GASKET -fillertube . . ....000eeveuunnn e P 1

Printed in U.S.A. April 1970




14




Nole <BEN le ING) I SNV

10
11
12
13
14
15
16
17
18
19
20
21
22

23
24
25
26

CASE 444 COMPACT TRACTOR

BAFFLES, SHROUDS AND CLUTCH PULLEY
REF. PART NO.

C 10492
192- 19
113- 6
KO 235955
KO 235368
205- 27
KO 237029
195- 515
192- 19
175- 436
KO 237060
113- 2
192- 19
KO 235054
NSS

C 10312
C 14494
195- 104
192- 21
115- 208
C 12603
C 15749

KO 235954
192- 21
113- 208
W 5063-S

REF, PART NO,

OO0 =-J0 Ut i W+

10
11
12
13
14
15
16
17
18

KOA236636
A 72100
C 10678
214-

C 15
192~

113

C 1
71- 410
193- 60
KO 275341
KOA236205
72108
10657
14157
13415
11529
11545

ONeoNoNoNoR:S

Printed in U.S.A.

DESCRIPTION REQ'D
DEFLECTOR_engineair ........ D «1
LOCKWASHER - 1/4" plated « « « e e oo ceocecacsnoasannan 2
BOLT - 1/4'" x1/2'" NC hex plated « » « « « - o5 8w e DG G G gy )
BAFFLE_Cylinderhead-... ------ e e c 00000000 se 00 es ]
BAFFLE - carburetor side air. « . . « g e e e e s s s e TR |
PLUG - button, timing hole - ¢« c e c e e e e et e e eesoooosscss 1
SCREEN - blower air intake(used on models prior to S/N 9641001)1
WASHER - 1/4" plated « - e v e o eoeecconnens fbis & w08 pioaed 4
LOCKWASHER - 1/4" plated « e e s oo oo vene PRI T SR B ol
SCREW - 1/4" x 5/8'" NC truss head Phillips, plated ¢ ¢ e o e oo o™ 4
HOUSING - DbIOWEr « ¢ o o 0o s 066 0606 oo o S e e e e e e B e e e 1
BOLT - 1/4" x3/4" NC hexhead plated« « « c s e e ccvveveenn .4
LOCKWASHER - 1/4" plated « « e e e ccoossn cevecen s .
BAFFLE - cylinder « « c c e e o c 0 es s e esscssressnensosesl
CLUTCH - pulley (used on models prior to S/N 9641001). . .. ... 1
SPACER - short ¢ e e c e oo s o T, VE S N GO K GG W AR |
FAN- engine o ¢ e e e s e e o0 0 0o e .@...... ..... eeos ol
WASHER - 3/8" plain « « e o o s « « N e e e e .1
LOCKWASHER - 3/8". e ... N L T S R e |
BOLT - 3/8'" x 3-1/2'" NC hex ley clutch) « oo oo E |
CHANNEL - deflector, . o a b o sl W el B SRS |
CLUTCH ASSEMBLY - (u N 9641001 and after)

(Repairs page 23) . R T L A r IR e oS e |
SHAFT - stub (used S/N 9641001) ¢ e e c o s o eoooeeoes 1
LOCKWASHER - 3(% 658 ® S )18 e o 5156 a. a8 feL e BHiE faLleh Buue S 5 o) 4
BOLT - 3/8" x HEK woais™ govite 6 2 w5 % s o 5 s mviah = 4
KEY - 1/4" sq, R T R R U A L, |

0
SYSTEM

DESCRIPTION REQ'
RETORASSEMBLY(Repa1rs BABE L) i e ety

ET-carburetorﬂange....,.H”........,.o...,

OW - fuel pump and carburetor . . . ... ........0.0...
LAMP HOSE 5 % 555 o aven e i o wis o Bk 0 s 01 S8t T
HOSE - carburetor 5-1/4", . . .. 0unnn s,
LOCKWASHER = 5/16", . .. .0 0vveemmnnniiiiiin
BOLT = 5/187" 21 NC BOX . 2 4 v v e o o oo = n e oo wvme
g I S S
SCREW-1/4"x5/8"NCfllhsterhead,,_,,,e,_“_,,_,,,
LOCKWASHER = 1/4", ... 00turureeneeenonoosanannns
GASKET ~aIY HOTIN 2% 64 5 5 56 m bown s s s o srains diame s aes
GASKET - fuel pump mounting, . . o o oo eoioeeeeeeoooonsos
ELBOW ASSEMBLY - fueltank . .. .oveeveeveceonocsoonooe
OLIP — fuel TG 5, 5 5 an 50 a5 5 58 665 8 5 nm oo a0t a misin & o
HOSE ~ £uel linedB', [ . .4 u'ep oo soomennosssnsansssssss
CAP - fueltank(lncludesmsert).,...........,,,....,..

INSERT << fUelfcap s « s  s.5 s 4065 8 55 & » oo s oot s oiie o sin

April 1970

15

il o L el NN SR SR S e




(3
IR

Ny

AR

. Ay AR . AN
%\w/ R p@ @ \‘,m:/yﬁu.w , \m.\x} J/«V
Gy B0 & T P ®

X 5 \\gp/ O

o O G WY : \o

Auas -~




CASE 444 COMPACT TRACTOR

CARBURETOR

REF. PART NO., DESCRIPTION REQ'

KOA236636 CARBURETOR ASSEMBLY . . .. v e e eeeoesecennnnnna
1 KO 200380 SPRING - idle screw tensione « ===+ - s E E iGals e mAIEE B
2 A 72092 SCRE’W_idleadjuSt.---ooo ------------- ® © o o o o o @
3 A 72077 JET ASSEMBLY - high speed and idle adjust e s s e e o o o oo o e
4 A 72076 SPRING - idle jet » « + » « BB CHOO0E C0D 0o 50 00D T onE D 5
b KO 275231 SCREW - adjusting (Lean-rich)« -+« <« ceeccccccecann .
6 A 72098 SPRING ~ Lean-rich adjust screw « c e ccccecccoceccccson
7 A 72079 PIN - carburetor float s e c ¢ cccc o0 c0coccosoocoosscoos P
8 A 72078 FLOAT ASSEMBLY: c s e e 0006 e s s o 0 o e s e e e o e
9 A 72080 BOWL - carburetor- © 0o 0606606066000 6 6 s © o 06 0606606 0606 0 00 0 o
9A A 172083 GASKET - bow]l SCrew = = e oo oo oo ooeeesse s e eacs oo
10 A 72084 NUT AND GASKET ASSEMBLY - bOowl = ccccecceocecceccec.
11 A 72103 KIT - carburetor repair =« - QEILIC C0 6 o T O\g Clot g o0 B0 C e
12 KO 200443 INLET NEEDLE AND SEAT ASSEMBLY ¢ ¢ cccccecscocse
13 NSS GASKET - carburetor bowl ring -
14 NSS GASKET - carburetor bowl =« -«
15 A 72083 GASKET - bowl screw - = « » -
1 KO 236387

NSS

NSS

NSS

NSS

NSS
2 A 72108

Printed in U.S.A.

April 1970

17

bbbt s DO DN







© 0 ~T oUW

CASE 444 COMPACT TRACTOR

CHOKE.THROTTLE AND GOVERNOR

EF. PART NO.,

C 13848
C 12224
C 12187
C 14506
111- 1
192- 18
129- 17
KO 235494
15- 420
195- 515
25- 104
KO 235496
192- 19
KOX 25-63
KO 275690
KO 231052
KO 235086
KO 235085
KO 235084
129- 37
KO 237022
A 10326
KO 235277
KO 235278
KO 235476
KOA235256
KOX 293-4
KOA237031

KO 235125-S

KOX 25-55
KO 231355
KO 235900
KO 235603

KO 2356 @
175- 43

<

Printed in U.S.A.

DESCRIPTION
CONTROL - throttle e ececcecoosccscss
HANDLE - throttle control, blacke « « « = «
CONTROL - choke - -
HANDLE - choke control, white « « e ¢« c -
BOLT - 10-24 x 1/2" rd. hd., square neck -
LOCKWASHER - #10 std, plated
NUT - #10-24 plated < e ceccocococces
LEVER - governor e« ...
BOLT - 1/4" x 1-1/4" NC hex -
WASHER - 1/4" plated « « « « « -
NUT—1/4”hex...........

SPRING - goOvernor e« e e e«
LOCKWASHER - 1/4" plated .
WASHER - plain 17/64'" ID x 1/2" OD
WASHER - wavy - -
CLAMP - swivel, wire « ¢ « « ¢ ¢ ¢ o
LEVER - speed controls « « « -
SPACER - speed control brack@
BRACKET - high speed sto .

NUT - #10-32 hex o « «@¢ « o)y = ©
WASHER - thrust spec ok
JOINT - balle o ¢ o«

e o 8 o° o
°
° °
e e © o o o

RING - retainin

BUSHING - go &2¢ross shaft - -

SHAFT ASS@ - governor crbss

BEARIN e governor shaft -
\/

gOVErnor « « o o
Or Stube ¢ o e 0 ¢ 0 0 @
~ governor stop pin. .. .
ernor Stope « e oo o oo

KET - throttle control - .

- bracket « -« - -
RACKET - choke control - .. .
SCREW - #10 x 3/8'" NC fillister head

e © © e © © © ©° © ©

e o o o
e o o o

e o o o e ©° ‘o @

e o ©° o o o
° .
° °
°
e ¢ o ¢ o © o o e o o
e e s e ©® © o e o o

April 1970

19

P bt DN b b b b b b b b b b b DN DN b bbb e b bt b b b DN DD DD GO DD S




o
2

W )

l"\ \

5
’ <
L

A
E:i'u'lh

Ui
il
I
I||

I!|\|::
hll

‘ -
lll ‘llb
:Eﬂ'dl»

(3
jut
llﬂb

l‘l:
{1

|

(!

l\‘l
|||

Ui

b




CASE 444 COMPACT TRACTOR 21

PULLEY CLUTCH & LINKAGE

REF. PART NO, DESCRIPTION REQ'D
1 C 10487 KNOB - 1eVere e e ¢ o e o000 ste sike o w w site o siieize w wideiiel e @ Sifee o
2 NSS CLUTCH - PTO (Repairs, page 25) (Order C15749 clutch). « « - - o 1
3 C 14224 ROD - clutchcontrol ¢ c e ceccceococecoccoococccoocsossesas ]
4 C 15961 RETAINER - clutchrod « « « c e o o » I N R G T I 1
5 132- 48 PIN - cotter 1/8" X 1" evoessanssns T R SR o1
6 C 10312 SPACER - fan, short (also see page 25, item 13)......... |
7 C 15749 CLUTCH - PTO (Repairs, page 23)e e e e cceccocccscccccons |

HYDRAULIC RESERVOIR MOUNTING

1 C 14240 SUPPORT - reservoir mounting o she svisi e & siiaie = siis 8 misieiiel L

1 C 14241 SUPPORT - reservoir mountin Weosososcsscossseacasl !
2 187- 1251 SCREW - 1/4'" x 1-1/4" NC head, Phillips, Z.P. ¢ ¢ c o .. 4 |
3 192- 20 LOCKWASHER - 5/16"<,P. o = aFeia s siinifelis teiietie e eleile sie: site topid

4 129- 102 NUT - 5/16'" NC hex cpyeceececcccccsscccccacass d

5 C 14690 CUSHION - o0il reser o Taite n e ol sl v Siistis e aislis w el B © wieis D

6 C 14246 BRACKET - heat ¢ MOUREING « o o000 s 000 000ssame 2

7 113- 118 BOLT - 5/16" x hex Z.P, « .« .. e e 860 5 e el 8 shes s A

S
Printed in U.S.A. April 1970







REF, PART NO,

C
C
C
C

164-

1
2
3
4
5 193-
6
7
8
9

OOGOOOOOOOOOO
5
1

19 C
113-
192-

Printed in U,S.A.

15749
15717
15746
15718
41

76
14291
15515
15557
15719
14295
15556
14293
14296
15743
15720
104
15744
14994
14494
208
21

CASE 444 COMPACT TRACTOR 23
CLUTCH ASSEMBLY (PTO)
DESCRIPTION REQ'D

CLUTCH ASSEMBILY ¢ ¢ ¢ © 0 66 coceceaceasces O R o 1
BUB = =5 @ s o 516 & « 615 @5 o5 & 8 si60d % 5 ern s e s sme s e ovs i
SCREEN * ¢ o+ oin ioFe wiehs! 5 S6 % A B § SL6i% F e s e wirere o8 1
PLATE ~clutch e e cc e e coc66cocceococsoocssscoe e 000000 0 1
SCREW - &% s .56 ) T Sy SR Wi G o D
LOCKWASHER - 5/16" external tooth ¢ e e e e e e e o e 00 aaew 2
DISC - friction e c e cc e cccccococosecoesoscooce e e s o000 oo ]
WASHER -~ Spring 5/16" e ceccecccccsccoccccccsss cee 4
WASHER - spacer 050" ... e e cecso0cccoces e s e « « UAR
PULLEY s ¢ w5 sisme s s66 s 5o s 5 oosea 900000 Co0 e 1
BEARING - cam and pu]_]_ey- e e o000 c0 s s ©ecoco0o0000 e e 3
WASHER - spacer 010" ccccocococcocccccccacs « « » UAR
CAN: »» bass=as S
SPRING = 1080 » s =s o o 06 5 o555 % & 5 66 5 s 5'e wha o mn o oo
WASHER - Spacereccecceccececce
SPACER ~hub = cccooecoees
WASHER - 3/8" + e+ o v o

BOLT - 3/8'" x 3-1/8'" NC
ARM - engaging o » -
FANS = 5 5 5 955 3
BOLT - 3/8" x1-1/

LOCKWASHER - 3

April 1970




249

N




CASE 444 COMPACT TRACTOR 25

C

EF. PART NO.,
14994
14293
14295
14296
14297
14291
14292
14294
14288
14283
14290
14287
16483

ololoNoNoNoNoNoNoXeo oo Xe)

Printed in U.S.A.

14152 PULLEY CLUTCH

DESCRIPTION REQ'D
YOKE ASSEMBLY - clutch * ®°°°° * ® e e e 000005 000 s 00006 1
CAM ------- ®© © © o © o ® © © © o e © » © © © © ® © © © © © © © ® ® © o © © o o 2
BEARING - cam ® ®*°*°°*°csesssscs R I
SPRING—IOﬁd""""""' ..................... 2
RING - retainer (also see item 13) * -+ - - - s el s B SR B SR 6 1
DISC - friction liner * * = **cc s oo e o oo eoee et ecsaeneen 1
PULLEY e e e c 060000 © e 60600 0606 0006000800 s 8 s e e 00 8 0 0 o 1
BEARING - cam and pulley- e o0 o o 'o © o 6060660606000 006006066 6 o 2
SPACER = 010" ¢ « o e o o« o slia is] =l siiel e w1 %1% e ev st o a's «es.- UAR
HUB AND PLATE ASSEMBLY * * + # o cc et cceeeocceeceenes 1
SPACER, — J050M 5108 s 3.8 & & 3.5 55 6a o 4 o e wie sie o 5 oo 5 o o < B
WASHER_Spring..-... ------ e o e 00 0 e 0 0 0 o e e s o0 0 0 o 4

KIT - spacer (replaces C14297 retainer and C10312 spacer) -+« 1

April 1970




26




REF. PART NO.
1 C 16485
2 C 14342
3 C 14326
4 C 14213
5 C 14210
6 195- 520
7 192- 19
8 129- 101
9 187~ 1036
10 C 14500
11 111- 109
12 131- 7
13 C 14589
13 C 14590
14 13- 514
14 113- 104
15 192- 20
16 129- 102
17 C 14729
18 C 14805
19  92- 8
20 15- 816
21 C 14598
22 C 14944
23 C 16305
24 195- 512
25 C 15183
26 C 15184
27  111- 1
28 192- 18
29 129- 17

Printed in U,S.A.

CASE 444 COMPACT TRACTOR 27

HOOD,.FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - main (Includes items 22, 23 and C15478 tube) « « « « = » « 1
SUPPORT -~ Steering .............................. 1
SCREW - 1/4n X 1/2" NC indented hexe® = ¢ ° s o © e 000000000 4
GRILLE AND HOOD ASSEMBLY: ¢ ¢ o 66 cceecececoccaceass 1
PANEL -rear side L.H, s e o e e e e s e c c s oo sasesccoocnocses 1
WASHER - 1/4" plain Z,P, < e cccceecceccoccoccocccccsas 2
LOCKWASHER = 1/4" Z,P, ¢ ¢ e e ccccesoconccscancsccss 2
NUT -1/4" NChexX ¢+ cecoceccceccsccccsss R T 2
SCREW - 1/4" x 1/2" self-tapping hex head « « « « « - ORI IR 6
SPACER - hoOd ® e e e e s e coceeoeoscccocsoscccsococcccssse 1
BOLT - 1/4" x1-1/4" rd. hd, square neck- -+ e+ scooosoes 1
NUT-1/4"NChex ccccccccccocscccoccccs cecococcosece 1
PAD - foot LLH,c e = ccccccecocccccccccccccoasccccsas]
PAD — fOOt R.H. .................................. 1
BOLT - 5/16" x 7/8" NC hex, L.H, foetpad s s cccccceccoccn 1
BOLT - 5/16" x 1-1/4'" NC hex, R. : (o QAR R R 1
LOCKWASHER - 5/16" ......................... 2
NUT - 5/16" NC hex =+« ceeseccecccesecsse e e 2
SPACER - rear frame * e * * ef)e c o cecoceccoosccocees 2
CHANNEL - instrument lljtere o ccccccceccccsceccecn 1
LOCKWASHER =~ 1/2" se0\e N e c e e cceocccccccssoccacscs 4
BOLT - 1/2" x 1" NC @. ........................ 4
SPACER - foot PAARHN s cccccccccccccococccccoscss 1
SPRING - brake 1 e escsecesceccocse T |
LEVER-brak ceocococce’cscosseccscecss I |
WASHER - 7@B22)P, «.ooeeeen B T
SPRING - h4RAYRECh + v v e vvnnneennnnnennnns Seia o
LATCH 1
BO 172" NC rd . SqUATO DEElE + e 5 sos & soass's 002
LO R« 10, Z, B, ¢ oo e simie s o nfe o winiions 5 siisite s wiiet el 51 5 .2
N, NC hex ZiPii s o aivs o aien 0% ]

©
e

April 1970




28




CASE 444 COMPACT TRACTOR 29
SEAT,FENDERS AND TOOL BOX
REF. PART NO, DESCRIPTION REQ'D
1 C 15448 SUPPORT - seat (Used S/N 9641001 and after)e c e e e o o 0 00 oo .l
1 C 14513 SUPPORT - Seat * > cccooooosceoeas D {
2 129- 103 NUT -3/8"NChex Z.P. e ccceooococessceceonnscceessas
3 C 11942 SPRING - shift levere « e s e oo oo oo ssoecesncosesoanesssl
4 111- 349 BOLT - 3/8'" x 2-1/2'" NC rd. hd., SQUare neck « « « e e e e o ool
5 C 14728 GRIP - Shift levVer <« s cc o e oeeovecoceeecocnsecesess.l
6 C 14645 SPACER - seathinge «cccc oo oo eeuecoscocennconccness
C 13345 SEAT ASSEMBLY - (Used prior to S/N 9641001) ¢ v e e e 00 v v w. . 1
C 15946 SEAT ASSEMBLY -~ (Used S/N 9641001 and after) « .o eeoo.o.o..1
7 C 16443 CUSHION - S€at * e s o cocecocecocoosoosccosnnacesesl
8 C 11635 CUSHION - back « cccoooeoeos B I L, |
9 C 13373 PAN - seat (Used with C13345 assembly) e e c o e oo e vooooool
9 C 15452 PAN - seat (Used with C15946 assembly) e c e e e o e c o e oo eoal
10 C 14900 SCREW - #10 x 3/8" Spin-LoK ¢ « e« e o e o s oececeocnnaaesb
11 195- 515 WASHER - 1/4" plain « e+« o NN 2 ® m sieiie v s W e e 2
12 C 13297 BRACKET - hinge = =+ ces o0 o S S aee e s w6
13 111- 101 BOLT - 1/4" x 5/8" rd. hd., squa RBK oot 5 6 555 6 sis o simite 0 o2
14 131- 350 NUT - lock 1/4" NC hex « + = » o % e e wie e B 66 e e e e
15 C 14534 BUMPER - Seate « = =« » oce » @....................2
16 113- 441 BOLT - 1/2'" x 2-1/4" DR A
16 113- 427 BOLT - 1/2" x 3-1/4" c et et eee ettt seaccnnes
17  113- 424 BOLT - 1/2" x 1" NC e e sccncectecccssasanase |
18 192- 23 LOCKWASHER - 1/ T
19 C 14258 LEVER - shift - D . |
20 353- 157 SLEEVE - lock D T Y T |
21 C 14517 SPACER - ¢ s o eiTe & Giei b s siie m m erib s st s SR ]
22 C 15410 CUSHION - ©cccccccesccecssscscecsces 8
23  131- 176 NUT —log B o T T T T
24 195- 521 W D/ Y6 Z. P, ® cc o ¢ et tecocscectocococccceensd
25 111~ 202 BO " % 3740 NC #d. hd.; SqilaTeneek iaw uw o s swn s oo 2
26 C 15396 H AL R,H, ¢ ¢ voo s o toceecoccccacccsonncsonssl |
26 C 16255 —seat LH,covoc«- D T | |

@
9
<

Printed in U,S.A.

April 1970







REF. PART NO.
1 C 10317
2 A 30064
3 C 12081
4 219~ 1
5 C 12110
6 C 12111
7 C 12370
8 A 70062
1 C 14151
2 C 14317
3 C 14318
4 138- 99
9 C 13605
6 C 131716
7 219- 404
8 C 13106
9 132- 311
10 C 12975
11 A 30881
12 187- 1046
13 C 12102
14 192- 23
15 129- 125
16 129- 325
17 C 14333
18 C 14332
19

Printed in U.S.A.

CASE 444 COMPACT TRACTOR 31

FRONT AND REAR WHEELS

DESCRIPTION REQ'D
WHEEL - I'ear * ¢ ¢ o0 0cccacocoacoscccsossssssos )
BOLT - rear Wheel ------------------------------ 12
WHEEL -front ®°*°cccccececocoocscecccocssscsscscscscs 2
FITTING - JuD@ > o s s o8 v s o6 s s ais & o 66 66 6668 a 68 a6 0ose 2
BEARING - front wheel (inner) «cccccceccecccecccccccon. 2
BEARING - front wheel (outer) ecec-ccccccccsccccccccs. 2
CAP - plastic, front wheel « =« ccceoececeeccsecaccscss )
CAP - hub, front wheel (optional) e« c s e cecocceeccocceccccon 2

FRONT AXLE

AXLE - front ®ccccccs oo @ ................ 1
SPINDLE - right hand *** " * . ...... e s o s eee e
SPINDLE - left hand *°° ° ° @ .................... 1
PIN - 1roll® ® = o c° oo o e e 3 s)e o e 60000000 cees e e e 2
BALL JOINT - 1/2" . 6.0 &

WASHER « thrust
FITTING - lube * *

COVER - lube fi

April 1970




32




R e e o - a e e S SS  E  aee  ER E e
|

CASE 444 COMPACT TRACTOR

REF. PART NO.,
1 L 15282
2 A 70058
3 25- 1510
4 C 14194
5 C 14197
6 C 14200
7 C 14201
8 131~ 1112
9 G 49048
10 192- 20
11 113- 102
12 C 14990
13 O 5904-AB
14 A 30881
15 113- 104
16 192- 20
17 129- 102
18 C 14343
19 C 12126
20 219- 404
21 111- 131
22 193- 57
23 129-- 101
24 C 14515

Printed in U,S.A.

STEERING GEAR

DESCRIPTION
CAP - steering wheel . .. ..
WHEEL - steering « « « « ¢ o «
NUT - jam 5/8"+ « « « «
SHAFT - steering ....
SUPPORT - steering gear . .
PIN - pivot... .
WASHER - shim ¢ coec000

NUT - jam 3/4'" NC hex Gripco ZP .

WASHER. . . ..
LOCKWASHER - 5/16" Z.P.

e o o 0 o

BOLT - 5/16"x3/4" NChex.e ...,

GEAR - steering ¢ o e ¢ o o o .
RING - external retainer. ..
WASHER ¢ e e .o

BOLT - 5/16" x1-1/4" NC hex ... (&

LOCKWASHER - 5/16" . ...
NUT - 5/16" NC hex. .

April 1970

33

REQ'D

RS S S ed 4 e, e .l
D B afe wd
o @ @ B SIS S e eiiele e 1
............. I S .
;o & o o A 0 s PORE
5'Gi0 T 00 C Ol Dl 8 o s B 1
..... vin wisEEs e 9 s e stk
LR Y SO0 000 a0 1
T R L o |
...... siense w0 s, wasie
A D OADa 5 o000 0a0 a0 i
i, e 3
¥ e 3
o e s el
i, 2
e .2
PR 2
..... S rule o e
1




34




REF. PART NO,
1 C 14950
1 C 14268
2 C 12604
3 C 13357
4 C 14916
5 A 11538
6 95- 533
7 C 12115
8 C 12612
9 C 14945
10 C 14944
11 132- 321
12 C 13863
13 C 13866
14 138~ 96
15 C 14187
16 C 13526
17 132- 310
18 C 16305
19 C 15632
20 195- 104
21  213- 4

22 141- 4

23 C

Printed in U.S.A,

14942

CASE 444 COMPACT TRACTOR 35
BRAKE ASSEMBLY

DESCRIPTION REQ'D
PEDAL - brake (Used S/N 9635046 to 9641001) c e c e e s e 0 e s o« o1
PEDAL - brake (Used prior to S/N 9635046)¢ ¢ e e o o o « o « oo
IOCK -brake e s ccosoossoccocs R NP ces oo 1
SPRING - brake 1oCck e s s sccocccecococsscoos  shesi @ siieie s 1
ROD ~brakee cc s e coceccoeecoocoossocsoossosocsocsssssssl
RETAINER - externale cceeccoos oo e s o coeens oo cece e o 1
WASHER - 1/2" Z,P, e s s e cccooscssssssesscscscccssl
WASHER - 1/2"Wavyescsceocecocccassscccnsesso ces oo 1
SPRING - brake pedale e s cccoceccccccscss I S |
ROD - brakee e o « Sore beele wise n o e 8t co s s e o I |
SPRING—brakepedal-'°'°"°"""""""'°'°°°'1
PIN-cotter3/32"x1" ..... e o6 oo e D R I T T P |
ARM -Dbrake e e ccceoccosoococosoosococccsocsscscascsee R
SHAFT - brake s c e oo oo oo ccecococ s ceesoccsoscosococsl
PIN - spirol 3/16" x 1" «+o e % SEE e & sieia w s oo oo oie nme 1
BAND - brakes * e ¢ o » es e s eeod(e N\¢ e s o0 s 00 s00sesseas ]l
PIN - clevig # e +ococecooces 0 Qe MNeY s 000 & 8% o %t v ieTel e 2
PIN - cotter 1/8" x 1" c oo oo O T - |
LEVER - brake lock *cces FdNn ok e o ceoose I |
PEDAL - brake (Used S/AN 9641001 and after)s e e e e e s oo oo oo 1
WASHER - 7/16" Z,P, GE s s sy w e siein e Bee e 1
CLEVIS - 3/8" ==+« o1
PIN - clevis® e - . R |
LEVER - brake log S =l

April 1970







*
oR-'NoNoNoNololoNoRoNoRoRe!

+*

CASE 444 COMPACT TRACTOR

TRANSMISSION AND FINAL DRIVE

EF, PART NO.

C
C
C
D

13770
12713
12540
31945
C 13241
C 13385
221- 4
C 13266
C 13211
C 12723
126- 128
C 12722
138- 2043
c 12721
B 52144
C 13196
13197
50096

19
113- 1
12725
14519
14168
14644
12551
12552
16295
12558
12557
12559
12560
17820
12561

131- 366

23
424

192-
113-

DESCRIPTION

CASE - transmission *°°°°°
BEARING - flange * ==+ =*
BEARING - sleeve ®= === -"
SEAL_axle e o5 060 060 00 0 0 o
BEARING - sleeve = cc =~
BEARING - sleeve ® ¢ °c°°°-
PLUG - filler and drain 1/2" -
SEAL - shift rod = ccccc---
BEARING - roller, input shaft
CAP—shiftrod'°'°°'°"'
KEY - Woodruff, brake idler -
SHAFT - axle, short R.H, =~
PIN - spirol 1/4" x 11/16" - -
SHAFT - axle, long L.H, = °
RING - retainer, axle » ==+ -
GASKET - transmission cover
COVER - transmission « *°°°
BREATHER - transmission - °
LOCKWASHER - 1/4"

BOLT - 1/4" x1/2" NC

X

FORK - shift << - 3
ROD - gear shift - - - *
RING - retaining - i

AR)e ¢ 0o 0 0 0 0o

WASHER - spacer °e°ccce--°
GEAR - brake idler * s =° -
RING - retainer, brake idler °
BRAKEDRUM...-....-;.
DRAWBAR e e 06 0006 00 00 0 0 o
LOCKWASHER -~ 1/2" Z.,P, =«

- 3/8" x 4-3/4" NC hex cap
JT - lock 3/8" NC hex = +cc*=*
WASHER - differential < co e«

BOLT - 1/2" x 1" NC hex Z.P. *

e 506000 080
----- e e o
c e 00000 0
© e ¢ 000 00
e e e 00 00 0
e o e 0600 00
e o0 06000 0
e e o008 0 00
s e o0 0000
@ ®© o @ © ° o @
e e 0 0000
e e 0000 00
e e 000000
e e o000 00
s ® ° e o o
s e o o
° e o
e o

e 00 0 o

o e 6 o 0 o &
® o 000006 0
e 6 0080 co0
e o0 00000
.l.l’..’.
® 0000 00 o
e - .
c e 0 0 00 00

references

ee o000 000
e o o0 00 00
e o6 00000
eo 000000

e o000 0

e e e 00

e o s 0 00

e o0 0 00
e c e e 0 o0 0
e oo 0000 o
e e 0006 o
s e 000 00 0
e o600 00
s e e 000 o0
N A

e o ©® ¢ o e o R o e o e o

o ¢ o o o o o OO

* Must be serviced in sets of four using two C12558 pinion gears and
two C12557 differential gears,

Printed in U.S.A.

1

37

esceesee e
s 0s e e UAR

April 1970




38




CASE 444 COMPACT TRACTOR

HYDRAULIC SYSTEM

39

= DNDN

REF. PART NO, DESCRIPTION REQ'D
1 A 70109 SUPPORT - pump mounting (Use with C14244 pump) - e eecoo o1
1 C 15335 SUPPORT - pump mounting (Use with C15481 pump) «.ecco...1
2 113- 207 BOLT-3/8”x1"NChexZ,P_.... ..... T R -
3 192- 21 LOCKWASHER - 3/8" Z.P, e eev ..
4 166~ 561 BOLT - 7/16" x 1" NF ferry cap Z.P.« s s e c e et cenonnsonss
5 193- 31 LOCKWASHER - 7/16" internal tooth « c e ccccoceecaascocs
6 w 5063-S KEY - square 1/4" x 3/4" « s e e cs .o s = mive sleieim o hie . = sisie e
7 C 14507 COUPLING - pump drive (Repairs, page 43) (Use with
C14244 pUMPS) « * o+ o s e s e e s cocecccccaccscscs % s w v
7 C 15728 COUPLING - (Repairs, page 45) (Use with C15481 pumps) ..., 1
8 C 15483 SCREW - 12 pt. 1/2" x1-1/8"NC .. .. N e e o 4
9 A 30095 SEAL - hydraulic motor to transmission case « -«ccocceooe .1
10 218- 5062 FITTING - hydraulic 5/8" T x7/8" "O" ring e« e ceececcecoee. . 4
10 218~ 5066 FITTING - pump pressure (Use with C15481 pumps) e s e cooe.l
11 218- 5077 "O" RING - 5/8'" (For 218-5062 fithings) e e s e o oo oo oeeees 4
12 218- 5064 FITTING - pump suction 3/4" T x 1 (MO PING w oo s o oo e ol
12 218- 5065 FITTING - pump suction (Use wi 5481 pUMPS)e o ¢ e o o o a0 oo 1
13 218- 5008 "O" RING - 3/4" ccecece e d(N\Veceeea.. o & miis sy ol sita e @ 1
14 C 14195 EXCHANGER - heat cessesoe s alinjie mniajiolie’ 2t w1
15 C 16101 RESERVOIR - hydraulic 8§ R ST S N Py S PR S
16 C 11529 CAP - reservoir with i \‘\ -------- B o st mmadl
17 G 11545 INSERT -~ reservoir e e e e o e - L
18 A 70100 STRAP - reservoir ny g........................2
19 173- 215 SCREW - 1/4" x rd, hd., machine, Z.P, « e e e ceee.. 2
20 129- 504 NUT-1/4”NC D atie a o atie o W il e @ slielis el biiel s e e e W 2
21 C 14653 TUBE -short, o upper motor’port « c e s et nee e 1
22 C 14654 TUBE - lo tolowermotorport-................1
23 C 14247 TUBE - pu eservoir (Use with C14244 pump)e « e e e e o e o s 1
23 C 15478 TURE eservoir (Used S/N 9641001 and after) o avearese, 1
24 C 14533 T .: exchanger to hydraulic lift valve (Used prior
9641001) e e s coaecccassccsasoass e s e et
24 C 15451 reservoir to hydraulic lift valve (Used S/N
41001 and after) e o ceccoccoococccsosoacccsscccss 1
26 C 14249 BE - pump to valve (Used with C14244 pump) « e e e e e e v o v oo 1
25 C 154 @TUBE - pump to valve (Used S/N 9641001 and after) . ...... |
26 214- CLAMP - hose 1-1/4" e ceccvececccoscs < 3 sl et e w5 O
21 C MOTOR - hydraulic @ === cececcccccccas. o |
28 C PUMP - hydraulic (Repairs, page 43) (Used prior to |
S/N 9641001) ¢ « ¢ o o« o wnale wens Sene Wil & Suele 16 @ wite ol wlsucils v an i)
28 C 481 PUMP - hydraulic (Repa1rs page 45) (Used S/ N 9641001
and after) °°°°°° * JOER RO
29 C 14613 VALVE - control (Repa1rs, page 41f)" © 000 2 s e sim e s eiee 20
30 © 14245 HOSE - 31 °* "> B R
31 C 14619 HOSE 4 "t eere S ere s o I
32 " 73- 528 SCREW - 5/16" x1-3/4"" NC flat head " °°°*°° "~ Sttt 2 )
33 192- 20 LOCKWASHER - 5/16" "= -°*** <" R I
34 129- 102 NUT—5/16"NChex"""""""""""' ..... e- 3
35 218- 5107 FITTING - elbow 90° (Includes ""O" rmg) R s P
36 218- 5007 nO" RING - 5/8" """ *crtrr e R I AT
37 114- 200 BOLT - 3/8" x1"NFhexZ.P, """ """ "°*°°" e
Printed in U.S.A, April 1970




40




CASE 444 COMPACT TRACTOR 41

SPEED CONTROL

REF, PART NO, DESCRIPTION REQ'D
1 C 14278 LEVER - speed control (Used prior to S/N 9641001) ¢ ¢« » o« - |
2 C 14255 ROD - speed control (Used with C14278 lever) « « c o e oo oo 1
3 C 12093 BUSHING - flip lock = « = = « « « T Ty o B S e 1
4 A 37247 KNOB - speed control -« ccoceeveecececasoacosconcess 1
5 Cc 12127 BUSHING - nylon. . e ceceooooeceees R E 1
6 C 12168 JOINT = DALl s o $r0i5s 0ioiva s o o FBs avsis & o st 5 o 508 R R 1
7 192~ 20 LOCKWASHER = 5/16" ZoP:. & et e vt veeeescococoooonsoes 1
8 129~ 102 NUT -5/16"NChex Z.P. « v e v e v v vwnn OO G CONCEODn D00 D 1
9 C 11942 SPRING - compressSion . . « c c o o o« « S A R SR R 1
10 C 15633 LEVER - speed control (Used S/N 9641001 and after)e s oo oooo o 1
11 C 16297 ROD - speed control (Used with C15633 lever) s« c e oeceeooeono ]

HYDRAULIC CONTRO é\ VE

C 14613 VALVE - hydraulic conx.o.... ..... e e e e 1
1 C 13512 PLUG - adjusting S DD B 00D DGn 00 000 o00a8 G0 1
2 16905 SEAL - "O" ring .. ..... 5.5 © & eifaiye e b e m teifel e RN |
3 C 13515 i e e e e e e e e e P I T |
4 211- 10 NG GO0 00D OGGN 00000000 Gk n o b
5 C 13510 R T T S R S o oiel L
6 A 27891 A |
7 NSS er C14613 valve) - « oo o s sis ois saiie oo iove O |
8 C 13514 ing « .- o e e B e B ceel 2 |
9 C 13513 INET =« v o oo e S BEE S e sotd = Sm e 2 |
10 NSS D%”- valve (Order C14613 valve) « c e e ceveeeeoeesnn 1
11 221- 12 G S 174" NPT s ¢ s o soiieie oo a:is%is binio s siisin'e o a1 0.9 siis 0" 1 ]

Printed in U.S.A. - April 1970




42

N
e




REF, PART NO.
1 C 14244
2 13- 650
3 92- 6
4 C 11644
5 C 14923
6 A 35956
7 C 11642
8 C 11643
9 126- 12
10 NSS

11 A 72001
12 A 72002
13 A 172007
14 G 13827
18 C 14507
19 83- 55
20 NSS

21 C 15036
22 NSS

Printed in U.S.A.

PUMP - hydraulic (Used prior to S/N 9641001)
BOLT - 3/8" x 3-1/8'" NC hex (C14244 pump)
WASHER - specialecccececceccoccccccccss
COVER - rear, pump bodye « e « e e e e o e coee.
SEAL - PUMP COVET « o o e e e s o o e o ascoooss
BEARING - pUMP ZEAT « e o e s s s s s s 000 asoo
GEAR - pump drive ¢« c e e c e o o s s s e s 00 0o e
GEAR - pump driven « c e c o e o s e o e o o s oeee
KEY -Woodruff #6 « ¢ c e ccoceeoovosssss
BODY - pump (Order C14244) .. ccccocoeooe
GASKET - brass, front cover «...ceeeeoeee
SPACER - gasket, front cover « « « e e e e o s oo
COVER - front pump body e e e e c c e e o cc oo
SEAL - pump shaft ¢ ccececccccccccccs ..

PUMP DRIV

oy ive (Used with' C14244 pump)

x 5/16" NC socket head set . . .
8" diameter bore (Order C14507)

CASE 444 COMPACT TRACTOR

HYDRAULIC PUMP

DESCRIPTION

<
PLING

43

..........
............
..........
..........
..........
..........
..........
..........
..........
..........
..........
----------
..........

April 1970




44

o




EF,

coooqcncn.hwmugj

[S 00 LN N

CASE 444 COMPACT TRACTOR

HYDRAULIC PUMP

PART NO. DESCRIPTION
C 15481 PUMP - hydraulic (Used S/N 9641001 and after)
C 15729 PIN - dowel
C 15730 COVER - rear
C 15731 GEAR ASSEMBLY - drlven
C 15732 "O" RING
C 15733 BODY -~ pump
C 15734 COVER - front
C 15735 SEAL - rotary
C 15736 GEAR ASSEMBLY - drive
C 15737 PLATE - wear
C 15738 SHIELD - heat
C 15739 GASKET
C 15740 SEAL
C 15741 BOLT
126- 11 KEY - 1/8" x 5/8" Woodruff E
Q\XQ
RIVE COUPLING
C 15728 LING ASSEMBLY - (Used with C15481 pump)
NSS @ UB - half 1/2" diameter bore
NSS HUB - half 1" diameter bore
c 1 SPIDER
83- SCREW - 5/16" x 5/16" NC socket head set

©

Printed in U.S.A.

45

REQ'D

April 1970

= S bbb b b e ek b et DD beb et N

DN b= bt bt b







REF. PART NO,

WOO=J0 Ul Wi+

C
C

NSS
NSS

©

Printed in U. S. A.

CASE 444 COMPACT TRACTOR 47
HYDRAULIC DRIVE MOTOR

DESCRIPTION REQ'D

‘14655 MOTOR - hydraulic s ececcsccccecos o oisie e R R R L T 1
16516 RING -~ reta_j_njng ............ ® o 0006000606 cs 006 ccce e 1
SPACER - (order C16517 Kit) cccececeooccccccccscsocs it

SEAL - 0il (order C16517 Kkit) cecccececcccaccccnces -1

14827 HOUSING ASSEMBLY c ¢ e e cosccooscsse - e o etmE |
WASHER - back up (order C16517 Kit) e o e e oo« IR 2

"O" RING - (order C16517 Kit) o oo oo oooee GodccoaccnoEs 2

14828 SHAFT - coupling e sccescoceocacscacccococccococoe 1
14829 DRIVE LINK cccococcsoooescssccsscscccssscesscs o1
14830 PLATE -wWear e e ccoccoecoeocecooccse e e 000000060 00 e el
14831 ROTOR ASSEMBLY ¢ e cccccecococsccsoccsosssscssses 1
14832 PLATE - manifolde ¢ e ¢ o o Sre e (el e 7 e e ieTe & el TR 1
14833 MANIFOLD® ¢ ¢ cooccecosscsccsss O - P 1
14834 COMMUTATOR AND RINGSET e ccccc .- ececoscoccccne 1
RING - sealing (order C16517 Kit)e e e o v e cocecoccccccs 1

14836 SLEEVE .o s ¢ cios s a8« o 5045 o ale NNs & s o seEe T e 1
14837 END CAPs cccescsocsscs NN 0.0 r 0 0.6 8 o PR |
WASHER - 3/8" (order C165 @ .......... & o B e’ ek 7

14838 BOLT - 3/8 "x 4-3/8" NC ceccccscsssesscscn s 7
16517 KIT - "O" ring and se@l (in s items 2, 3, 5, 6, 14 and 17) -1

<

April 1970




48

RN

ARRRLRRY
ANSARARNRRRN




REF. PART NO.
1 C 14556
2 C 14564
3 C 14565
4 C 14566
5 C 14515
6 C 14553
7 C 14547
8 KOA236396
9 C 14537
10 . C 14554
11 C 14302
12 M 20164
13 C 14552
14 C 12684
15 C 10549
16 M 20007
17 A 27251

18 KOA231960
19 KO 237038
20 KO 236826
21 KO 237339
22 C 14538
23 KO 237105
24 KO 236442

Printed in U.S.A,

CASE 444 COMPACT TRACTOR

ELECTRICAL SYSTEM

DESCRIPTION
HARNESS - WIre o ¢ e c s o a0 0 o S sl B W e e e .

WIRE - switch to solenoid (Red 8") « o = ¢ « « 6@ R S G el e e
WIRE - battery to solenoid (Red 10-1/2") ... .. -

WIRE - battery to ground (Black 12") - cc e e oo oo
SWITCH - neutral safety - c e e e ¢ 0 o oo ceeccecen

SOLENOID = STAYE » = v o o v on o o 50 & 5 d28 © s
REGULATOR - voltage rectifier, 12 volt « « - « «
STARTER - engine 12 volte s e ¢ e e oo e e e eenn
CONNECTOR - head lamp « e « c e ¢ e e o o s 00 .
AMMETER ASSEMBLY -+« i o) el sere mee
HEAD LAMP ASSEMBLY - 12volt ¢ e e ¢ 0 o e o
BATTERY - 12 volt o ¢« - - &

SWITCH - ignition (Includes Key) « c e cococeeso

KEY - ignition « . ... 5 9. 5 e
CLAMP - battery hold down. .....
SPARK PLUG - (Includes gasket) .

GASKET - spark plug. .. ...
CABLE - high tension. . - . .
STATOR - alternator .. ...
COIL - ignition « « « « « « \\
TRIGGER MODULE AS U8S:
CONNECTOR - body. .

LEAD - trigger mo
CLIP - stator wiress

E
S

° °
° °
° °
° °
L4 °
° °
° 3 ° e » ° 3 ° °

°
°
°
.
e
e o

April 1970

b b b b b et b b b b b b b DN b b




50




CASE 444 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

REF. PART NO.
1 C 14060
2 C 12683
3 187- 484
4 C 10836
5 131- 629
6 187~ 1047
C 14302
7 NSS
8 C 14305
9 C 14304
10 C 14303
C 14554
11 NSS
12 192- 18
13 129- 661
14 129- 102
15 111~ 202
16 111- 108
17 129~ 101
18 193- 61
19 193- 170
20  129- 122
21 193- 517
22 129- 27
23 192- 18
24 129- 17
25 171- 244

Printed in U.S.A.

%)
9
<

DESCRIPTION
NUT_backup3/4” ........ ® ® o o @ o o
NUT - escutcheon 3/4" *°°°*°°°""
SCREW - #10 x 1/2" self-tapping hex Z.P.*
NUT—Speedtype"U"“"" ...... b slaeee & e
NUT - speed type * *°* °°

SCREW - #8 x 1/2" self-tapping, rd. hd. Phillips ° *
HEAD LAMP ASSEMBLY *° ° * v ocacecocsos
RECEPTACLE - head lamp (Order C14302)° * * °
BULB - headlamp " """ """t essertescoe
GASKET - head lamp " * " *"*"ctecceeces
LENS - head lamp" * " """ "**etocseseces
AMMETER ASSEMBLY *°°°**° B
CLAMP - ammeter mounting ***°°°*°°°*°°°"*
LOCKWASHER ~ #10° * * " cccssosesessos
NUT - #10 hex * ® " ***t o sorepgeorceecees
NUT_5/16,,NCheX...-.---.....-..
BOLT - 5/16" x 3/4'"" NC rd. hd.,sq eneck °°°°
BOLT - 1/4" x 3/4" NC rd. h < éneck* " °°
NUT-1/4"NChex""" o e oo c0 e 000 e
LOCKWASHER - 3/4" i na th®°*°°*°°°°°°"°
LOCKWASHER - #10 e dooth **°°°°°°°°°
NUT-S/lG"NFheX‘ ©c o 00 s 60080600 e
SCREW - special S "x1/2"NC hex" """ °"*
T 1o R meg oy 2 e
LOCKWASHE o ® ® © © o © & © ®» © © & © & © & 6 © ©
NUT-#lO ) e oo 00600006 cdec o000 0600000

SCREW =~ NC flat head " " "~ °.°° *.° °

N
N
S

e o © o © e e e o e ©®© © o © o© © e o
® e o e o © © ©° e o e o o © @
e e © o e o o © o e o o° o e
e e o © o o © e e o
® © o e e ¢ o © ® o © © o © o o
e e o e o @
e e @ e o © @& 3 ° @ © o o

April 1970

51

DO DD HS DO DO DD DO kbbb et bt b S DD b b bt DO bt e DO S DO e




@

ATTACHMENT DRIVE

uuuuuuuuuuuuu

=\ DN-ALTERNATOR
IELECTRICAL SYSTEM
CUSCONNECT BATTERY OR REGULATOR
WHEN QUICK CHARGING OR STANDING
UNIUSED FOR EXTENDED TIME PERIDDS.
REFER TO OWNERS MANUAL




CASE 444 COMPACT TRACTOR 53
DECALS

REF, PART NO, DESCRIPTION REQ'D
1 321~ 1437 DECAL - "CASE". .. ... s @ e Saie e e e Ve ke w 5 G ok
2 C 14067 DECAL - attachment drive. . « c e e ¢ o o =« R R P |
3 C 14066 DECAL - gaS0liNe e e e e o ¢ ceoesoossccnsccsosacsansaadl
4 C 14539 DECAL - hydraulic reServoire s s s c o c o s o a0 00« 56 85O0 & S
5 C 14627 DECAL -~ power "HEE 28icie i s s niosn o v o8 & a6 S s o e
6 C 14561 DECAL - shift Yange. < e e v e s s vo svcon o s o lsiie s mtalis o uierie il
i C 12506 DECAL - level indicator « . . . . . o s oBokicHe o oo o 900 G000 onn
8 C 14563 DECAL - instrument panel, small. c ¢ e e c e e e vocceoococcscl
9 C 14228 DECAL - instrument panel, large . . . . . . . R e s . s o= 5 sieal
10 C 15696 DECAL - hood R.H., ¢ ccoeovocasn o siiae w wiie s s miie e s ile s e R |
11 C 15697 DECAL ~-hoodelaHy o iisi oo siv i semignee seoss s o.os ol
12 C 14546 DECAL ~ hood, Tear i ss s sas o vs svoie s o ooh ons s os ise R |
13 € 15133 DECAL -~ "CAUTION"selectrical . o vieaviovioncons sl

STARTER ©®

DESCRIPT @ REQ'D
STARTER - engine 12 Sl e ]

REF. PART NO,

1 KOA236396 <

2 KO 236564 CAP - end = -« » 25 5 ' W s e, -
3 NSS HOUSING - s der KOA236396) « « c e e e ccecoce.n -1
4 KO 236571 ARMATUR D EEE Rl LR . o e 1
5 KO 236575 NUT - terzmi A esoeveogecacannsssns Ehes 2
6 KO 236594 2 terminal - stud o o o oo eicinmiis cev v eien s 6 2
7 KO 236573 minal Spacer «ec.oeo.o SISt ee i e s 1
8 KO 236572 Jerminal insulating. « e « e ¢ e e e et e 1
9 192- 21 R = 3/8% v a o aom o 5n 5 Bed aatene o o bid e . 2
10 KO 234380 =3B X 1=13/32" o v wiis o & wwe il sients i S TN 2
11 KO 236570 ER - spacer .005" ¢ « e o oo oo e e, el g soetie e wieraene sve 1
12 KO 236568

BENDIX ASSEMBLY: ¢ ¢ ¢ o o0 0cccocosococcsosoccssssssl

13 KO 236562 @
14 KO 2365:@

BOLT - through « .« ... R T W e s e Ee e e s e e ek 2
15 KO 23 LOCKWASHER - through b0lf ¢ ccececececceccocccocsoss oo 2
16 KO FRAME ASSEMBLY:. ¢ ¢ c c s cocoooooa Slisliel el st oL B 1
17 KO BRUSH AND SPRINGKIT ¢ ¢« « Ve e Bt W S.e e e el 5 o1 o e 1
WASHER - plain 3/8"¢ « « o o« o5l SR 0 e ik ST S S e siisias O

18 - 1
19 37143

BRACKET - starter support «vcv e o s esocevaas soaseas 1

Printed in U.S.A.

April 1970



54

@\ PK ®\ hydraulic drive
(O | TR 27E

444 Performance Kin
@\ GASOLINE

ONLY

MYDRAULIC RESERVOIR

@_\ OiL ONLY

LOWER i i
ATTACHMENT LIFT

IMPORTANT: SPEED CONTROL MUST BE IN S
NEUTRAL WHEN STARTING ENGINE RAISE
CAUTION: PLACE TRANSMISSION IN LOW

RANGE WHEN OPERATING ON INCLINES

CHOKE THROTTLE

(o]
bl
bl
n
G

((N\V/ 4

OFF
LIGHTS

N

IGN.

5

> CEE

o]
L4
b

CAUTION-ALTERNATOR
ELECTRICAL SYSTEM
DISCONNECT BATTERY OR REGULATOR
WHEN QUICK CHARGING OR STANDING
UNUSED FOR EXTENDED TIME PERIODS.
REFER TO OWNERS MANUAL




CASE 444 COMPACT TRACTOR

DECALS

EF. PART NO.
14228
14559
14560
14545
14540
14067
14066
14539
14627
14561
12506
14563
14546
15133

W= W N -

oXoNoNoNoNoNoRoloNoXoNoRoRON ¢!

Printed in U,S.A.

DESCRIPTION
DECAL - instrument panel, large
DECAL - hood stripe 444 R.H. . .
DECAL - hood stripe 444 L.H. ..
TRANSFER - PK 444 ,,......
TRANSFER - hydraulic drive. . .
DECAL - attachment drive , ...
DECAL -gasoline , .. ccoceee
DECAL - hydraulic reservoir, . .
DECAL -power lift . . .......
DECAL - shiftrange ........
DECAL - level indicator......

DECAL - instrument panel, small.

DECAL - stripe, rear hood .. ..

DECAL - battery "alternator caution"

AND TRANSFERS
(USED PRIOR TO S/N 9641001)

e ©° o o

e e 6000 060 @90 0 8 o

55

°
L]
o
.
.
o o
b bt b b pk bbb b b N b b

April 1970




56

)




CASE 444 COMPACT TRACTOR

MODEL F30 HYDRAULIC LIFT

REF. PART NO.

1
2

C
NSS

14466

¢
132~
&
138-
C
C

14489

310
14481

96
14492
12678
C 13744
C 10898
187- 1036
C 14491
129- 601
113-% 4
129- 101
192- 19
C 15080
C 12675
221+ - 412
C 14629
218~ 5007
C 14533
218- 1057
T 25683
141- -2
132- 5
C 14470
195- 541
129- 107
113- 207
192- 21
129- 103
A 30881
113-

15449
16099

Printed in U,S.A.

@ASHER - spacer
219@ OLT - 3/8" x 2" NC hex Z.P.

DESCRIPTION

PANEL-valvemounting"""""""""""'

57

REQ'D

CROSS SHAFT ASSEMBLY (Order items 42, 43, 44, 45

46, 47 and 49)* * + - * - -

LEVER - cylinder lift (Used prior to S/N 9641001) *

PIN - cotter 1/8" x 1" Z.P,

COLLAR -~ cross shaft (Used prior to S/N 9641001)-

PIN - roll 3/16" x 1" -

BRACKET - link adjust (Used prior to S/N 9641001)

GRIP - lever ° °
PIN - clevis 1/2" ==*==°--

PIN-safety""“""""""""""
SCREW - 1/4'" x 1/2'" NC hex self-tapping ** = ***
LINK - stop (Used prior to S/N 9641001) ===~

NUT - wing 3/8" NC Nylock (Used prior to S/N 9641001)
BOLT ~ 1/4" x 1" NC hex Z.P, =+ =grcceesocsaens

NUT - 1/4" NC hex Z. P, ***°°" ¢

LOCKWASHER -~ 1/4" Z,P,° = - °
HOSE -~ 11" cccccccececcecoe
HOSE - 20" e e cecoooooce
ELBOW - street 1/4" NRTF
HOSE - pressure °°°
HOHRING ® o o e 0 o o

RING - retaining ofierie &
PIN - clevis 17% s
PIN - cottef
STUD - PivoL—s o ewerene o
plainasie o's i s

> hex 2.P, ***°"

3/8" x1" NC hex °*°°°
ASHER—3/8""""'
—3/8"NChex""""'

LOCKWASHER - 3/8'" Z.P,> - *
NUT - 3/8'" NC hex Z.P. = °°°"
KEY - Woodruff # 11 = °°=°°°°"
CYLINDER - hydraulic (Repairs,

X@

e T o

VALVE - lift (Repairs, see page 57)°

PIN - clevis 1/2" = s ccccos e

LEVER - pivot == s R
LINK - stop = s ecsreeesess
BRACKET - link adjust == =°°°-°
WASHER - lift lever = °°°°°"°
LEVER - cylinder adjust = =°=*°*
COLLAR - cross shaft - --
NUT - wing 1/2" NC ===+

TUBE-COOler""""""
CROSS SHAFT ASSEMBLY © © ° °

o S/N 9641001) *
3/8" NPTF « =+«

see page 57)

o o e © o
® e © o @

® 6 0o 06 06 0 0 0 0 o

e o o © o

e ® e© e © o

e o © o © o o o o
e o © o 8 o o o
e ® o o ©® © 0o o
e e o o o © © o @
e © o o o o o o
@ o o o o o o° o @
e e ® o o © o © o
e © © o e ©° o © o

e 8 5 ® e o e o o o

April 1970

1

DO DD DD = DD = DD 5 b= DD b = s b e G0 G0 GO Rt b GO P b b ek et b e e

e
B

O S T T = W T i S e S S







CASE 444 COMPACT TRACTOR 59

C12676 LIFT CYLINDER

REF. PART NO. DESCRIPTION REQ'D
1 C 12880 ROD -~ cylinder ««ccececccccescscocsnscsccscccnscsss 1
2 C 12883 HEAD - cylinder ««..... % & sieite be Wit e ek siTe o g e w ae w W e 1
3 C 12884 HEAD - cy]_inder rod ends ccescococeoocesocosssocss b sd e e eim.e 1
4 C 12885 TUBE -cylinder . .ccecocceocccoccoocos oiis = wiis e B 8 w1 e 1
5 C 12886 CLEVIS-rodend «.cocoeoe oo a el o siisiie ® siiaiie w simie s o es e 1
6 D 26819 "O"RING = 1-1/2"0D ¢ cvoeeeoococcsonsces G0H.0 0000 00 el 0xd
7 A 27410 0N RING: = :3/4" 0D & s siis 5 sisis o 651 & sitetle & sisiie & o sis & & oo 1
8 C 12903 WASHER -back Up.eccococeoccocossas wiie w wisle e e el @ ©sie 2
C-14153 DIRECTIONA ALVE
1 NSS BODY AND SPOOL ASS L@ .............. DooTODC 1
2 C 13200 SPACER ccccscoo s ORGP % 7 s v e SLE W e W R e e 1
3 C 13201 CAP-end cccceoe N s e ee e v o sens s siielw. s s e e
4 195- 521 WASHER - plain 3/ Q ................... ot aleiokons 1
5 195- 510 WASHER - plain % .............. Swd g b Ak baabd e a1
6 193- 524 SCREW - rd. w/ext, lockwasher #10x 3/8" NF «-+.. 1 w
7 C 13202 SPRING - refufid/€}e™ ¢ e e c s s e e s o o0 cesocsoscsecse i, & ® et
8 D 40816 . 5 wigelm w s o & oeel e e sile e wites w0 n) @810 ‘o (eisFbe tuils 2
9 211- 9  BALL -~ SteShAN\e e s o oseccocsosccsscss T el e R e TR 1
10 C 13203 2 SPRINGISHEEY . ¢« o c e o cccooccscsocossosscosscsscascs 1
11 C 13207 \ 11ef adj. T/16" x 5/8" NC = 5 sues sr6.6:5 o 58,5 5.8 010,060 1
12 C 13204 ™= reliefcap ... .. SRl e SReE @ Ble, W el o (eie o eiiesele .1
13 129- 531 REOET, LB NE e a st e e ai'w w5 59 b s e, B . ol ;
14 169- 146 - fillister head #8 x 3/8" NC Z.P. . o v cc oo oo oo 5 ey |

Printed in U.S.A. April 1970




60

®




CASE 444 COMPACT TRACTOR

MODEL D10 WHEEL WEIGHTS

REF. PART NO. DESCRIPTION REQ'D

NSS WEIGHT - wheel 15" & 16" (Order as Machinery Item)® ®°°°°°° 4
111- 530 BOLT - 1/2" x 2-1/2" rd. hd., square neck NC Z,P, ==~ "" 4
111- 531 BOLT - 1/2" x 2-3/4" rd. hd., square neck NC Z,P,* = *°°°°°°"° 4

92- 8
129- 105

LOCKWASHER - 1/2" Z.P. = - »
NUT - 1/2" NC hex ===+ -

ISR

TAIL LAMP

1 A 20965 LAMP ASSY - flood and tail. « « v c e o e 6 e s 6 s 6 s 0o asooooessl
2 B 50255 MOLDING - lamp retaining . . « o » s @ w s e % Gilsde s e o w e L
3 10934 SCREW - molding « ¢ o o ¢ s s o o NN B 0 0o 0 o o0 oo e i
4 A 40855 LAMP - sealedunit ... 00 NGt s 5 66 B @ s e eTelle @ e el L
5 B 50223 BULB - red 15 C.P, 12 volt 1
6 B 50273 WIRE-switch.......,@..,......,,.,,,..“,2
7 173- 73 SCREW - wire .. o7 o o wiresToynel B o e o bt 8aes B Vands B8 2
8 193~ 4 WASHER - 1/4" lock 6 6.6 T ¥ 8670 U aes oielede w o e g8e e D
9 B 50275 SWITCH. ¢ 6 6 6 0 0 ) 6% © S.Eis ® 6 6iise & o oTe o i o oot e A
10 B 50310 KNOB - switch . 1
11 B 50224 NUT - switch ae o o oo @ e eSa B 608 G 8 B et 81 @ ® w0
12 10927 SPRING - t %0,,..1
13 NSS BODY « o a Y e e cvocecccencacnosoososossssasl
14 B 50293 é TR gigim v o oiie & o o Giaele Hmes otie 46 e B 6ed ® §.ae @ ow L
15 129~ 105 HER v 600 6 5 5.8 % 5 6.8 % & o6 8,6 e e @ siw.w e e & oL
16 192- 23 P TOCK 5% & 5 514 & o atie o siibie & o 8is 0 o G s emim g ol
17 10923 TAIS » v i o o106 8 0 58 o & afe & 5g 8 e 5 §es s W]
18 113~ 209 8"X1-1/2”NChexZP°..“.e....,...”,.n.,.1
19 192- 21 WASHER - 3/8" ZP o c o s s 60 eascecsscoscosoososoal
20 129- 103 3/8"NCheX ZPoosooosceceoooocsasonossonaonsaononsl
21 A 34046 ACKET - mounting, tail lamp .. ccecooesooeooessosseool

Printed in U.S.A.

April 1970




62




CASE 444 COMPACT TRACTOR 63
MODEL F26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

REF. PART NO. DESCRIPTION REQ'D
1 C 14977 HITCH PLATE ASSEMBLY . . ... ..... I A |
2 219- 405 FITTING - lube. . ......... et eeeeaa wime m e e 2
3 C 14722 NUT i= T 508w 505 5 55 % 65065 65 v 6 2 o0 8 wie n g0 2 siore = o wsn 1
4 C 14724 ROD ASSEMBLY - R, H. lift . ......... R el & o i e !
5 138- 309 PIN-roll 1/4" x4",...... ST [ P 1
6 132- 91 PIN - cotter 3/16" x1"........ e B ot M BIE BE S SEE D
7 195- 541 WASHER - plain 5/8" . . v i it iiieveneeenenencoannanndd
8 C 14715 ARM = T 4 4 5 nw oo 50w @ R 36 B 5.5 & Sbon o e mie . D
9 C 14991 CHAIN - Stay 19 linKS. & o v v e v i v eeeeeooecesonnennenns 1
10 113- 118 BOLT - 5/16" X 5/8"NCheX ZP + v v v v v eeeeecnonnnannas
11 131- 176 NUT -10Ck 5/16" NCHEX v v o v veioveneeceneneenaeneel
12 B 52118 PIN-KUK ...ovennnnnn T SRS e e D
13 A 30338 PIN-KLK .......... T e m . 8w e 1D
14 C 14725 ROD- L. H Lift ... ..ieeneeeeeeeeeeeneeennnnennaanl
15 " C 14717 PIN = CIOVIS ¢ s s v o v o0 s s5a 0 o N N
C 14712 LINK ASSEMBLY ...........dONR ... AP |

16 C 14703 CENTER TUBE ASSEMBLY. A N
17 C 14709 BALL END ASSEMBLY - =%:Ye A |
18 C 14710 BALL END ASSEMBLY - I{ H(\thread . ... oovveeennen.. 1
19 138- 59 PIN - 101l 1/8" X T/8 NN+ o3 X e e oo vvovoonnoceses ehe 2
20 C 16128 PIN_clevis5/8"x3” Nye“o e 0600000 eeso0eco0cocee e ]

&\@5
CYLINDAND DRAWBAR MOUNTING

1o sasrsDuiren puats assmwmy
2 C 1 7% PIN - lower cylinder mounting , , ., ., ........covveuenn.. 1
3 Cc 1 PIN - upper cylinder mounting , , , ... .......00vuun.. . |
4 - 13 PIN - cotter 1/8" X 1" | | . ... iieeeeeennonoennnanesd
5 11 17 . BOLT-1/2"x1-1/4"NChexZP, , ... ...0eeueueuunanr. 2

Printed in U.S.A. April 1970




64




CASE 444 COMPACT TRACTOR 65
MODEL F26 THREE POINT HITCH AND
MODEL F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221- 1130 NIPPLE - 1/4" X T/8" NPT + s essescencccecccsosassascs 1
2 221- 1422 TEE = 1/4"W' NPT s & s » « o = o3 D6 O CoaS O O G BT O O G0 i 1
3  218- 455 FITTING = hyd, 1/2 TX 1/4" NPT « s ws swses sanvosnecsesa 1
4 C 14979 HOSE ~ Aydraulits « s = s.ee o sihtele oot o 6 6.6 6 9 6.6 & & s o e s 1
5 221- 1375 ELBOW - 90° X 174" NPT oo o o si6ie oo n o 658 @ @ a6 o siteis_ s ais & s 1
6  221- 1139 NIPPLE - 1/4" X 3" NPT « e c e covovovonncacenanas .
7 C 14700 CYLINDER ASSEMBLY ¢ ¢ ¢ cocecooccscccoccososcsasnses 1
8 C 14970 SEAL ~ WIDETis s siis souiisne o sisiis o & siies oos's sias o o6 @s sio s 1
9 C 14698 BODY - Cylindercue’s o s cfeis it o o oie s i w20l s o 5 s e s & 6 1
10 C 14695 ROD AND PISTON ASSEMBLY ccccccoccsoasoocccscess 1
11 C 14699 RING = DAtk Up:-s.s & sio 5 saii o o 66 & o0 & oaa s so o 65w o 2
12 A 30971 "OM RING: 1057 o vt loi ianiia oi7s 50" siiaiie o siiois o sifae o s & & sie s o400 @ .2
13 C 14692 END CAP ~~Cylinder - sis.e = ol so on an's o s a s s o eiis a8 1
14 C 15123 KIT - "O" ring and seal (consists of items 8, 11 and 12)« ¢ ¢ ¢ o « - 1

M F27 HITCH ADAPTER
1 C 148 BRACKET - hitch adaptere « e ¢ e e e e e s s eococococscacsss 1
2 C -1 PIN = dPaWbhaT -2 o o' e aiie o e o = avu o o siie o o oiiean o larin e 2ierie o s |
3 113- BOLT & 1/270. % 83 NC hex 2P <5565 o005 5 ¥ 4% ¢ ooé 4 0 6t s b 4

Printed in U,S.A. ' April 1970







‘CASE 444 COMPACT TRACTOR 67
F 24 SLEEVE HITCH

REF. PART NO. DESCRIPTION / REQ'D
1 C 14867 HITCH FRAME ASSEMBLY ¢ = ¢+ ccccceccece. R R -1
2 C 14457 ARM =~ lift o« o oo s S = W STV S8 8 9658 e Ee (661 eils el s eic o o]
3 195- 541 WASHER - plain 21/32" « ¢ et eeeeenen valE e e e w e W e e SRR
4 C 10898 PIN - safety ¢ e cococcseoecssacas Ve s sk v s s e 2
5 C 14459 BRACKET - hitchmounting R, H, ¢ « e e c e e 0 e 000t reeeen]
5 C 14460 BRACKET - hitch mounting L, H, « c c e e e e e e e e oo s e vaos I §
6 113- 412 BOLT - 1/2" x1-3/4" NChex ZP + v cceoceecccccsoncss cec 4
7 192- 23 LOCKWASHER - 1/2" ZP ¢t e s e e v oo oo s i v s w0 % s 6
8 C 14462 PLATE - lift levere e c cc e cocsoocoocoocoscscs e |
9 113- 417 BOLT - 1/2" x1-1/4" NC hex ZP + -+ ceeseces e 2
10 129- 105 NUT - 1/2"NChexX ZP «eecevveee S w8 i % % Slers ues,
11  195- 545 WASHER - plain 3/4" ZP « -« .« e e e w Ve e ee W s nety wes 2
12 132- 306 PIN - cotter 3/16" x 1-3/4" «eceeeocennn cececcccaans -2
13 113- 421 BOLT - 1/2" x 2" NC hex ZP+ « « + « « « I ceeeea
14 C 14568 S O o A R |

PIN - drawbar 0-0-.....-.---@--.

Printed in U.S.A.

April 1970




68




MODEL F1i1

F18

MODEL F11

REF, PAR
1 C

2 C

3 111~
4 192-
5 129~
6 C

7 C

8 G

9 113-
10 192-
11 C
12 C
13

14 C
15 C
16 111-
17 111-
18 113-
19 131-
20

21

22 C
23 C
24 C
25 C
26 C
27  113-
28 192-

1

2

3

4 192-
5 129-
6 C

7 113-
8 192-
9 129-
10 1183-
11 195~
12 192~
13 129-
14 C
15 C

Printed in U,S.A,

T NO.

14646

14647
362
21
103
12692
10898
14363
424
23
14116
14113

NSS
14504
14505
362
340
111
176

NSS

NSS
14353
15558
15261
15264
15262
102
20

21
103
14687
607
25
107
423
533
23
105
12692
10898

CASE 444 COMPACT TRACTOR

69

SHAFT DRIVE PTO AND MODEL
F18 FRONT COUNTERWEIGHT BRACKET KITS

SHAFT DRIVE PTO KIT

DESCRIPTION REQ'D
BRACKET - RH. mounting ««.c.cceeecececesosacos e s ol
BRACKET - LH. mounting .. c.ccecoeeooecoees R |
BOLT - 3/8" x 1" NC rd, hd, square neck +..... T .4
LOCKWASHER - 3/8" v v e e veevwn el u miin it o (s ot siieile 3 aFsiisiet o 10
NUT - 3/8" NCheX ZP v v v vevennnnn B G R i % otitierpee 10
PIN - clevis 5/8" vttt et vt v enanns s 8w P s 2
PIN-safety e eeoeceeeeceecss o 0w enie oo etiee s e led o 2
SPACER - mounting bracket ............ 000 o0 oo F R
BOLT - 1/2" X 2" NCHheX ZP e e v ettt e eeeeveennn u ST L 2
LOCKWASHER - 1/2" ZP «..... £ v oo ¥ e enie s a2
BELT - PTOdrive « e e e e ¢ e s o o« e.s 3 e ataiiae o eie e e sie L |
PULLEY = PTO s 6565 5 6t % s/a o0 % a4 % 5t 0 5 O CD DO C P S I |
PLATE - bearing mounting (order item 23) .« c e c e e 0 a o o ® S w D
FLANGETTE . ccccecccoccoss R i o @iis = st vn w4
BEARING - pulley o ¢ ccccccoeocomoceccsss o= » sisis vomie s 2
BOLT - 3/8" x 1" NC rd. hd. squar ZP s 6 s aiievon's saniend
BOLT - 3/8" x 3/4" NC rd. hd. CKZPo aan w o6 aei ans o
BOLT - 5/16"x21/2"NChex® ........ awh 55 oSS bl
NUT - lock 5/16" NC hex ZP o aiie ia Tleiie o sife il isl o ieiie T |
NUT - belt tension (or temM2d) d o s s vams b v o 6 . e eete O
SCREW - belt tension a%@r item 23) s v s en s v ee s T |
LOCK - Dbelt tension . Ve orle & SEaiie ot = = ok = o s it S |
KIT - belt tightener ~\\¢ J) ¢ « « « « el e e P . & 0 . o1

PLATE - PAQT t1ng ..... ST, 5 6 @ R asabe e 2
SPACER - be (6) ; SR S 3 TS P PRI PTE o |
SCREW - b CRSION o o « o » B AL T R P ST
BOLT - B0 MO HEZ BB o0 ¢ ¢ Ws v 0650 2ee 200N . o2
LOC < BA1I6" BP s s ¥ s T LTI da el
o

BRACKET - R.H. mounting

BRACKET - LH. mounting ........vcceevoooocoonos :

BOLT - 3/8" x 1" NC rd. hd., square neck, . ...
LOCKWASHER - 3/8" ZP. . ..... 5% o a6 e
NUT-3/8"NChexZP ,...vooeeeuoencnes
BRACKET - weight support , ... .c0oveeoeee
BOLT - 5/8"x1-1/2"NChexZP..,........
LOCKWASHER - 5/8" ZP , ., ... .cevuvunnn
NUT - 5/8"NChex ZP . .......
BOLT - 1/2" x 7' NC hex ZP
WASHER - plain 17/32" ZP , .. ... o cat racie Bl ot e im
LOCKWASHER - 1/2" ZP
NUT - 1/2" NC hex ZP
PIN - clevis 5/8" ZP
PIN - safety . ..

KITS

°
°
°
°
® o o o o o o o

e e o o © e o o

DN B RDNE R D

April 1970




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 61 17 & 10312 21 6 @ 12723 37 10
10927 61 12 C 10317 31 1 C 12725 37 21
10934 61 3 C 10372 5 2 C 12880 59 1
16905 41 2 (@ 10487 21 1 C 12883 59 2
40035 9 20 C 10492 15 1 c 12884 59 3
40035 11 28 C 10549 49 15 (€ 12885 59 4
A 10326 19 22 C 10657 15 14 C 12886 59 5
A 11538 35 5 C 10678 15 3 C 12903 59 8
A 20965 61 1 C 10836 51 4 C 12965 37 38
A 27001 9 23 C 10898 57 10 C 12975 31 10
A 27251 49 17 € 4 C 13106 31 8
A 27365 11 39 C 7 C 13196 37 16
A 27410 59 7 C 15 C 13197 37 17
A 27891 41 6 C 17 C 13200 59 2
A 30064 31 2 S 16 Cc 13201 59 3
A 30095 39 9 C 18 C 59 7
A 30338 63 13 @ 17 G 59 10
A 30881 31 11 @ 8 59 12
A 30881 33 14 (@ 7 59 11
A 30881 57 33 C 8 37 9
A 30971 65 12 C 37 5
A 34046 61 21 ¢ <C 13261 37 40
A 35956 43 6 o C N c 13266 37 8
A 37247 41 4 C @ Cc 13297 29 12
A 40855 61 4 % % C 13345 29
A 50096 37 18 C € 54113357 35 3
A 170058 33 2 C 3 C °13360 37 41
A 170062 31 8 & 13 Cc 13373 29 9
A 170090 5 5 (¢} 5 C 13385 37 6
A 70100 39 18 C 6 C 13411 15 8
A 70109 39 1 C {4 C 13415 15 16
A 72001 43 11 C 19 C 13510 41 5
A 72002 43 12 C 5 C 13512 41 1
A 72007 43 13 C 6 (@ 13513 41 9
A 72076 17 4 3 C 13514 41 8
A 72077 17 3 224 19 2 (& 13515 41 3
A 72078 17 8 >@ 12370 31 q C 13526 35 16
A 72079 17 7 @ 12506 53 7 C 13605 31 5
A 72080 17 @C 12506 55 10 C 13716 31 6
A 72083 17 @ > C 12540 37 3 C 13744 57 9
A 72083 17 @ C 12551 37 25 C 13770 37 1
A 72084 17 C 12552 37 26 C 13848 19 1
A 72092 17 2 C 12557 37 30 Q@ 13863 35 12
A 72098 17 6 C 12558 37 29 @ 13866 35 13
A 72100 11 57 C 12559 37 31 C 14060 51 1
A 72100 15 2 € 12560 37 32 C 14066 53 3
A 72103 17 11 C 12561 37 34 e 14066 55 6
A 72108 11 56 C 12603 15 21 C 14067 53 2
A 72108 15 13 C 12604 35 2 C 14067 55 5
A 72108 17 2 C 12612 35 8 C 14113 69 12
B 50223 61 5 C 12675 57 18 (@] 14116 69 11
B 50224 61 11 C 12676 57 38 C 14151 31 1
B 50255 61 2 C 12678 57 8 C 14153 57 39
B 50273 61 6 C 12683 51 2 ¢ 14157 15 15
B 50275 61 9 (@ 12684 49 14 (6 14168 37 23
B 50293 61 14 C 12692 69 6 C 14187 35 15
B 50310 61 10 C 12692 69 14 C 14194 33 4
B 52118 63 12 C 12713 37 2 C 14195 39 14
B 52144 37 15 C 12718 37 36 C 14197 33 )
B 59393 11 48 C 12721 37 14 (@] 14200 33 6
C 10312 15 16 C 12722 37 12 (@ 14201 33 7




71
NUMERICAL INDEX :

PART PAGE REF. PART PAGE REF. PART PAGE REF.

— NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 14210 27 5 C 14494 23 19 C 14690 21 5
C 14213 27 4 C 14500 27 10 C 14692 65 13
C 14222 37 39 C 14504 69 14 C 14695 65 10
C 14223 37 37 C 14505 69 15 C 14698 65 9
c 14224 21 3 C 14506 19 4 C 14699 65 11
C 14228 53 9 C 14507 39 7 C 14700 65 7
C 14228 55 1 C 14507 43 18 C 14703 63 16
C 14240 21 1 C 14513 29 1 C 14709 63 17
C 14241 21 1 C 14515 33 24 C 14710 63 18

C 14244 39 28 C 14515 49 5 C 14712 63

C 14244 43 1 C 14517 29 21 C 14715 63 8
C 14245 39 30 C 14519 37 22 C 14717 63 15
C 14246 21 6 C 14528 57 41 C 14722 63 3
C 14247 39 23 C 14533 39 24 C 14724 83 -~ 4
C 14249 39 25 C 14533 57 22 C 14725 63 14
C 14255 41 2 C 14534 29 15 14728 29 5
C 14258 29 19 C 14537 49 9 ¢ 14729 27 17
C 14268 35 1 C 14538 49 22 14805 27 18
C 14278 41 1 C 14539 53 C) 14827 47 4
C 14283 25 10 C 14539 55 @ C 14828 47 7
C 14287 25 12 C 14540 C 14829 47 8
C 14288 25 9 C 14545 5 3 C 14830 47 9
C 14290 25 11 C 14546 @ 2 C 14831 417 10
Cc 14291 23 6 C 14546 12 C 14832 417 11
C 14291 25 6 C % 7 C 14833 47 12
C 14292 25 7 C 9 13 C 14834 47 13
C 14293 23 12 C @ 49 6 | C 14836 47 15
™~ C 14293 25 2 c 49 10 C 14837 47 16
C 14294 25 8 C 51 C 14838 47 18
C 14295 23 10 XS 49 1 C 14867 67 1
C 14295 25 3 - 55 2 C 14872 65 1
C 14296 23 13 55 2 C 14900 29 10
C 14296 25 4 53 6 C 14906 11 44
C 14297 25 5 <®: 55 9 C 14916 35 4
C 14302 49 11 @ C 14563 53 8 C 14923 43 5
C 14302 C 14563 55 11 C 14942 35 23
C 14303 C 14564 49 2 C 14944 27 22
C 14304 C 14565 49 3 C 14944 35 10
C 14305 C 14566 49 4 C 14945 35 9
C 14317 C 14568 65 2 C 14950 35 1
C 14318 C 14568 67 14 C 14954 11 38
C 14326 C 14589 27 13 C 14970 65 8
C 14332 C 14590 27 13 C 14975 63 2
C 14333 C 14598 27 21 C 14976 63 3
C 14342 27 2 C 14613 39 29 C 14977 63 1
C 14343 33 18 C 14613 41 C 14977 63 1
C 14353 69 22 C 14619 39 31 C 14979 65 4
C 14363 69 8 C 14627 53 5 C 14990 33 12
C 14398 11 43 C 14627 55 8 C 14991 63 9
C 14399 11 26 C 14629 57 20 C 14994 23 18
C 14457 67 2 C 14644 37 24 C 14994 25 1
C 14459 67 5 C 14645 29 6 C 15007 15 5
C 14460 67 5 C 14646 69 1 C 15036 43 21
C 14462 67 8 C 14646 69 1 C 15036 45 4
C 14466 57 1 C 14647 69 2 C 15060 9 27
C 14470 57 27 C 14647 69 2 C 15080 57 17
- C 14481 57 5 C 14653 39 21 C 15123 65 14
C 14489 57 3 C 14654 39 22 C 15133 53 13
C 14491 57 12 C 14655 39 27 Cc 15133 55 13
C 14492 57 7 C 14655 47 C 15183 27 25
C 14494 15 17 C 14687 69 6 C 15184 27 26




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
€ 15261 69 24 C 16305 27 23 KGC 235748 11 42
©) 15262 69 26 C 16305 35 18 KO 235757 11 29
(& 15264 69 25 C 16443 29 T KO 235757 11 54
C 15335 39 1 C 16483 25 13 KO 235803 9 8
€ 15396 29 26 C 16485 27 1 KO 235811 9 7
C 15410 29 22 C 16516 417 1 KO 235838 7 12
C 15448 29 1 C =:16517 47 KO 235868 9 17
C 15449 57 48 D 26819 59 6 KO 235900 19 32
€ 15451 39 24 D 31945 37 4 KO 235950 11 23
C 15452 29 9 D 40816 59 8 KO 235954 15 23
C 15478 39 23 G 13827 43 14 KO 235955 15 4
(& 15479 39 25 G 49048 33 9 KO 236285 11
@ 15481 39 28 KO 200380 17 1 KO 236387 17 -
€ 15481 45 200443 17 12 KO 236442 49 24
G 15483 39 220174 11 49 KO 236488 11 31
C 15515 23 230020 9 28
(@ 15556 23 230170-8 9 31
C 15557 23 230170-8 9 29
(@ 15558 69 230265-S 9 39
€ 15632 35 230265-S 9 33
(@ 15633 41 231032 53 13
© 15696 53 231032 53 16
© 15697 53 231052 53 9
€ 15717 23 231355 53 12
C 15718 23 232770 53 11
C 15719 23 234380 53 4
(& 15720 23 235003 53 8
C 15728 39 53 7
G 15728 45 53 15
C 15729 45 53 5
C 15730 45 53 17
C 15731 45 53 14
G 15732 45 53 6
C 15733 45 9 13
C 15734 45 11 5
C 15735 45 9 2
C 15736 45 9 16
C 15737 45 9 16
C 15738 45 9 16
Cc 15739 45 11 4
C 15740 45 49 20
@ 15741 45 19 21
€ 15743 23 15 7
¢ 15744 23 14 12
@ 15746 23 49 19
C 15749 15 22 KO 235118 15 11
C 15749 21 7 KO 235125-S 19 29 KO 237064 13 64
(€ 15749 23 KO 235168 7 17 KO 237105 49 23
G 15946 29 KO 235175 11 2 KO 237143 53 19
C 15961 21 4 KO 235277 19 23 KO 237306 11 55
C 15970 57 45 KO 235278 19 24 KO 237339 49 21
C 15971 57 42 KO 235353 11 20 KO 237395 11 45
@ 16095 57 46 KO 235353 11 53 KO 240013 7 19
C 16097 57 44 KO 235368 15 5 KO 270889 11 3
C 16098 57 43 KO 235476 19 25 KO 275066 . 7 25
C 16099 57 49 KO 235494 19 8 KO 275067 7 25
C 16101 39 15 KO 235496 19 12 KO 275143 T 4
C 16128 63 20 KO 235582 7 13 KO 275144 q 11
C 16255 29 26 KO 235603 19 33 KO 275144 11 51
@ 16295 37 27 KO 235631 7 10 KO 275220 7 3
C 16297 41 11 KO 235680 19 34 KO 275231 17 5

™



73

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE  REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.

KO 275341 5 3 61- 510 5 3 126- 11 45 15
KO 275341 13 59 71- 410 15 9 126- 12 43 9
KO 275341 15 11 73- 528 39 32 126- 119 57 37
KO 275690 19 15 83- 55 43 19 126- 128 37 11
KOA 536 5 10 83- 55 45 5 129- 17 19 7
KOA 231960 49 18 92- 4 7 2 129- 17 27 29
KOA 235100 5 1 92- 6 9 12 129- 17 51 24
KOA 235256 19 26 92- 6 43 3 129- 27 51 22
KOA 235327 7 20 92- 8 27 19 129- 37 19 20
KOA. 235646 7 23 92- 8 61 4 129- 101 27 8
KOA 235828 9 10 111- 1 19 5 129- 101 33 23
KOA 235828-10 9 18 111- 1 27 27 129- 101 51 17
KOA 236205 15 12 111- 101 29 13 129- 101 57 15
KOA 236396 49 8 111- 108 51 16 129- 102 21 4
KOA 236396 53 1 111- 109 27 11 129- 102 27 16
KOA 236507 9 30 111- 131 33 21 9- 102 33 17
KOA 236631 9 6 111- 202 29 25 JON2% 102 39 34
KOA 236633 9 15 111- 202 51 15 9- 102 41 8
KOA 236634 9 15 111- 340 69 ©> 120- 102 51 14
KOA 236635 9 15 111- 349 29 @ 129- 103 29 2
KOA 236636 15 1 111- 362 129- 103 57 32
KOA 236636 17 111- 362 6 ) 129- 103 57 36
KOA 236960 13 63 111- 362 6 129- 103 61 20
KOA 237002 11 35 111- 530 2 129- 103 69 5
KOA 237031 19 28 111- 531 3 129- 103 69 5
KOA 237033-S 11 8 113- 1 & 7 20 129- 105 61 5
KOA 237107 11 6 113- 15 12 ¢ 129- 105 61 15
KOB 237034 9 22 113- 57 14 129- 105 67 10
KOB 237182 11 7 113- 11 19 129- 105 69 13
KOX 25-55 19 30 a1 15 3 129- 107 57 29
KOX 25-63 19 14 2 33 11 129- 107 69 9
KOX 25-88 9 25 \ 102 69 27 120- 122 51 20
KOX 119-14 9 26 Z 103 15 7 129- 125 31 15
KOX 119-14 11 37 <®1 3- 104 27 14 129- 325 31 16
KOX 271-30 9 24@ 113- 104 33 15 129- 400 57 47
KOX 271-30 11 ) 113- 111 ‘69 18 129- 409 5 2
KOX 271-30 11 113- 118 21 7 129- 504 39 20
KOX 293-4 113- 118 63 10 129- 531 59 13
KOX 379-6 113- 206 11 14 129- 601 57 13
KOX 379-6 113- 207 11 25 129- 661 51 13
KOX 379-6 113- 207 11 33 131- 71 27 12
i 15282 113- 207 39 2 131- 176 29 23
M 20007 113- 207 57 30 131- 176 63 11
M 20164 49 12 113- 208 15 25 131- 176 69 19
o 5904-AB ' 33 13 113- 208 23 20 131- 350 29 14
R 17820 37 33 113- 209 61 18 131- 366 37 35
T 25683 57 24 113- 219 57 34 131- 629 51 5
W 5063-S 9 21 113- 412 67 6 131- 1112 33 8
W 5063-S 15 26 113- 417 63 5 132- 5 57 26
W 5063-S 39 6 113- 417 67 9 132- 48 21 5
113- 421 67 13 132- 91 63 6

HARDWARE CODE NUMBERS 113- 423 69 10 132- 306 67 12

113- 424 29 17 132- 310 35 17

13- 514 217 14 113= 424 37 43 132- 310 57 4
13- 650 43 2 113~ 424 69 9 132- 310 63 4
15- 420 19 9 113- 425 65 3 132- 311 31 9
15- 816 27 20 113- 427 29 16 132- 321 35 11
25- 104 7 1 113- 441 29 16 138- 59 63 19
25- 104 19 11 113- 607 69 7 138- 96 35 14
25- 1510 33 3 114- 200 39 37 138- 96 57 6
41- 18 11 13 115- 208 15 20 138- 99 31 4




74

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
138- 309 63 5 192- 23 69 10 321- 1437 53 1
138- 2043 37 13 192- 23 69 12 353- 157 29 20
141- 2 57 25 192~ 25 69 8
141- 4 35 22 193- 4 61 8
141- 56 57 40 193- 26 13 62
164- 41 23 4 193- 31 39 5
166- 561 39 4 193- 57 33 22
169- 146 59 14 193- 60 15 10
171- 244 51 25 193- 61 51 18
173- 178 61 7 193- 70 51 19
173- 215 39 19 193- 176 23 5
173- 221 13 61 193- 517 51 21
175- 430 19 35 193- 524 59 6
175- 436 15 10 195- 104 15 18
175- 464 11 1 195- 104 23 16
177- 94 5 7 195- 104 35 20
187- 484 51 3 195- 510 59 5
187~ 1036 27
187- 1036 57
187- 1046 31
187- 1047 51
187- 1251 21
192- 18 5
192- 18 19
192- 18 27
192- 18 51
192- 18 51
192- 19 11
192- 19 15
192- 19 15
192- 19 15
192- 19 19
192- 19 27
192- 19 37
192- 19 57
192- 20 15
192- 20 21
192- 20 27
192- 20 33
192- 20 33
192- 20 39
192- 20 41
192- 20 69
192~ 21 11
192- 21 11
192- 21 11
192- 21 15
192- 21 15
192- 21 23
192- 21 39
192- 21 53
192- 21 57
192- 21 57
192- 21 61
192- 21 69
192- 21 69
192- 23 29
192- 23 31
192- 23 37
192- 23 61
192- 23 67







